
 
 

 

 
 

 
 Overarching Drinking Water 
Quality Management Plan  

ISAAC.QLD.GOV.AU ISAAC REGIONAL COUNCIL ABN 39 274 142 600 

P  1300 472 227    F  07 4941 8666    A  PO Box 97 Moranbah QLD 4744 \ isaacregionalcouncil   isaacregionalcouncil  Isaacrcouncil 

 

Presented by: Water and Waste Directorate 
Current as at: 22 August 2024 



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 02 

 

 

TABLE OF CONTENTS 
 

OBJECTIVE 4 

DEFINITIONS 4 

OVERVIEW/BACKGROUND 5 

DRINKING WATER FRAMEWORK/STRATEGY 5 

INTRODUCTION 7 

OVERVIEW OF DRINKING WATER SUPPLY SCHEMES 9 

RISK METHODOLOGY 23 

OPERATIONAL MONITORING AND PROCESS CONTROL 34 
[...]
(Category 4) Filter breakthrough High 15 Consider ability to install turbidity meter 

and plant shut down on poor water quality 

SCADA upgrades on all 
treatment plants over 5 

years 

UV disinfection required 
over time.  

St Lawrence STL14 Filtration - Media 
filtration 

Protozoa 
(Category 4) Poor backwash High 15 

Consider ability to install turbidity meter 
and plant shut down on poor water quality. 

Manual diversion of ripening water to 
waste.  

SCADA upgrades on all 
treatment plants over 5 

years 

UV disinfection required 
over time.  

St Lawrence STL15 
Disinfection - 

calcium 
hypochlorite 

Bacteria/Virus 

Failure of chlorine 
dosing resulting in 

undisinfected water to 
community 

Medium 6   

Chlorine meter to be 
installed, ideally 

recirculating in clearwater 
tank, low critical limit to shut 

plant down. 

  

Reticulation 
and whole of 

system 
WOS8 

Water Towers, 
Nebo, Clermont, 

Glenden 
Moranbah 

Bacteria/Virus 
Ingress through roof 
or hatches/ edges of 

roof and wall.  
Medium 6   

Consider use of drone 
inspections to increase 

frequency. 
  

Reticulation 
and whole of 

system 
WOS9 Cyber Cyber security 

Cyber intrusion into 
system impacting 

treatment 
High 10 Have commenced upgrades on SCADA.  

SCADA upgrades on all 
treatment plants over 5 

years 

SCADA upgrades on all 
treatment plants over 5 

years 

Reticulation 
and whole of 

system 
WOS11 Whole of system Operator error 

Operator error 
resulting in poor water 
quality to customers 

High 10 Maintain training for all operational staff.  

Develop succession plans, 
consider developing 

recruitment strategies, 
continue to develop more 
procedures to document 

operations.  

  



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 53 

 

 

APPENDIX 1 

CARMILA DRINKING WATER QUALITY MANAGEMENT PLAN 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 54 

 

 
 

 
 Carmila 
Drinking Water Quality 
Management Plan  

ISAAC.QLD.GOV.AU ISAAC REGIONAL COUNCIL ABN 39 274 142 600 

P  1300 472 227    F  07 4941 8666    A  PO Box 97 Moranbah QLD 4744 \ isaacregionalcouncil   isaacregionalcouncil  Isaacrcouncil 

 

Presented by: Water and Waste Directorate 
Current as at: 22 August 2024 



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 55 

 

TABLE OF CONTENTS 

OBJECTIVE 56 

DEFINITIONS 56 

REFERENCES 56 

INTRODUCTION 57 

OVERVIEW OF THE SUPPLY SCHEME 57 

CLIMATE 57 

CATCHMENT CATEGORISATION 58 

TREATMENT PROCESS 59 

RISK ASSESSMENT 66 

OPERATIONAL MONITORING 67 

CRITICAL CONTROL POINTS 68 

RAW WATER MONITORING 71 

VERIFICATION MONITORING 72 

 
  



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 56 

 

OBJECTIVE 
This plan details how Isaac Regional Council ensures the safety of drinking water for the Carmila 
community. 

SCOPE 
This plan is the Site-specific Drinking Water Quality Management Plan that together with the Overarching 
Drinking Water Quality Management Plan makes up the complete plan for Carmila. 

DEFINITIONS 
TERM / ACRONYM MEANING 

ADWG Australian Drinking Water Guidelines 

CCP Critical Control Point 

DRDMW Department of Regional Development Manufacturing and Water 

DWQMP Drinking Water Quality Management Plan 

DWQMP Guideline Guideline for the preparation, review and audit of drinking water 
quality management plans. 

IRC Isaac Regional Council 

OCP Operational Control Point 

NTU Nephelometric turbidity units 

PHA Public Health Act 2005 

QH Queensland Health – regulator of public health – may take lead on 
managing incidents 

Regulator In the context of the DWQMP, the Regulator is DRDMW 

RMIP Risk Management Improvement Program 

SCADA Supervisory Control and Data Acquisition 

SPID Service Provider Identification Number 

WSSRA Water Supply (Safety and Reliability) Act 2008 

WTP Water Treatment Plant 

REFERENCES 
ID NAME 

  DWQMP Document Register 

 

 

 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 57 

 

INTRODUCTION 
This site specific DWQMP documents the specific details of the Carmila drinking water scheme. It is 
intended to be an operational document that informs the operational staff.  

OVERVIEW OF THE SUPPLY SCHEME 
Carmila is a rural town and coastal locality of ~333 people. Due to the coastal position, Carmila is a holiday 
destination which means significant increases in the population during the local holiday season (winter). The 
town is located ~80 km south of Mackay and ~140km east of Moranbah. Drinking water for the community is 
sourced from two (2) river bores which are situated on the Carmila Creek. 

CLIMATE 
The Carmila climate is characterised by a subtropical semi-arid climate with coastal influence. Rainfall in St 
Lawrence, Figure 6, which is closest to the catchment and averages ~912 mm/year with more rain in 
summer than winter. The mean maximum temperature is 28.6°C, with a mean max. above 30°C between 
November to February. 
 

 

Figure 6 Rainfall and Temperature Data for St Lawrence. (Carmila specific data unavailable) 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 58 

 

CATCHMENT CATEGORISATION 
Carmila Creek is a watercourse that receives inflow from several upstream creeks, including Prendergast 
Creek and McCaffery Creek. The upstream catchment is open, with livestock grazing and irrigated 
agriculture. There are expected to be septic systems in the catchment, and there is no restriction on water 
recreational activities.  

With the location of the bores, and their design as bank filtration bores the catchment has been assessed as 
Category 4. 

Figure 7 Land Use Map Carmila 

 

 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 59 

 

TREATMENT PROCESS 

OVERALL – CAPACITY 

The Carmila WTP is a conventional treatment plant with a capacity of 3 L/s (220 kL/day). Typical production 
is 50 kL per day.  

RAW WATER SOURCE 

The Carmila Water Scheme sources its raw water from two (2) bores located on the bank of Carmila Creek, 
 

They are known to be shallow and relying on river level to supply raw water to the bore wells via bank 
filtration. The bores were refurbished in 2017 after they were damaged through flooding. The bore heads are 
now protected by rock armouring. 

The bore water quality tends to change following rainfall events. These events can lead to higher levels of 
iron and manganese in the raw water; at times total manganese is up to 4 mg/L and iron levels are above 
2mg/L. Turbidity is correlated with the iron and manganese levels; however, treated water conductivity does 
not vary, indicating that the bores are not simply responding to changes in river flow, and some microbial 
attenuation is probable.  

BORE OPERATION 

The two bores are operated as duty/standby, as selected by the operator. Bore 2 is considered to have the 
higher quality water, although both are subject to iron and manganese. The bore capacity is nominally 
2.6 L/s but typically the flow rate is only 0.5 – 1.3 L/s. Flows into the treatment plant are monitored using a 
magnetic flow meter. 

PLANT BYPASS 

There is a raw water bypass that diverts raw water around all treatment processes to the clearwater tank. 
This is valved shut and is not used. 

PRIMARY DISINFECTION AND OXIDATION 

Calcium hypochlorite (2%) is manually batched, supplied from one tank and dosed (single dosing pump) to 
the raw water prior to the flash mixer. This is the only dosing point for chlorine, so this is the primary 
disinfection step. The chlorine is also used as an oxidant to remove iron and manganese.  

COAGULANT 

Aluminium sulphate (10%) is manually batched and dosed (single dosing pump) into the raw water prior to 
the flash mixer.  

FLOCCULATION - CLARIFICATION 

Polymer is added into the flash mixer chamber using a single dosing pump. Water then enters the upflow 
clarifier. Sludge is removed to the sludge drying beds based on time, or by manual operator intervention. 
Clarified water flows to the glass media filter.  

  



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 60 

 

FILTRATION 

The filter operates on water level; when the water level reaches the set point the filtered water outlet valve 
opens. The media filter then continues to operate for approximately four (4) hours before initiating a 
backwash sequence.  

The clarifier and filter receive full drain out at least once per week and twice per week if it is found that 
additional cleaning is required. 

WASTEWATER AND SLUDGE HANDLING 

Sludge from the clarifier and backwash from the glass media filter enter sludge drying beds. No water is 
returned to the process from drying beds.  

CLEARWATER TANK AND TREATED WATER RESERVOIR 

Treated water from the filters is pumped by duty/standby pumps to the clearwater tank (16 kL). From the 
clearwater tank, the water is pumped to the treated water reservoir using two high lift pumps (duty/standby). 
From this reservoir, the water is distributed to the residents of Carmila through a gravity-based reticulation 
network. 

RETICULATION NETWORK 

The reticulation pipes were installed in 1971 and the total length is approximately 4.2 km. The range of pipe 
ages can be seen in Table 14. The reticulation mains are constructed of Asbestos Cement (AC) with a 
combination of 100 mm and 150 mm diameters. Part of the reticulation pipes are constructed of uPVC and 
Poly with diameters of 20 mm or 100 mm. See Table 1. 

The introduction of Smart Meters has also been implemented to gain better insights into water usage, 
losses, and to detect leaks and mains breaks more effectively. 

Table 13 Pipe materials and length - Carmila 

MATERIAL DIAMETER [DN] LENGTH [M]  MATERIAL DIAMETER 
[DN] LENGTH [M] 

Asbestos 
Cement 

100 2307  uPVC 100 224 
150 793  

Unknown 
0 470 

Poly 
20 346  100 96 
100 73     

 

Table 14 Range of pipe age - Carmila 

PIPE AGE 1-10 
YEARS  

11-20 
YEARS 

21-30 
YEARS 

31-40 
YEARS 

41-50 
YEARS 

51-60 
YEARS 

61-70 
YEARS 

Percentage 
of Network 6% 0% 25% 2% 0% 67% 0% 

 
 



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 61 

 

ClarifierFlash Mixer

Ca
lc

iu
m

 H
yp

o

Po
ly

m
er

Co
ag

ul
an

t

Glass Media Filter

Treated Water
 Pumps

Clearwater Tank
16 kL

High Lift Pumps

Backwash Pump

M

Bypass (Manual)

M

SP

Bores

 

Carmila Scheme

Wastewater

To Sludge Drying Beds

SP

SP

SP

SP

Reservoir 
228kL

SP

Legend
Local

Online

L = Level
M = Magflow meter
SP = Sample point

SP

 

Figure 8 Carmila catchment to tap and Treatment Plant Schematic  



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 62 

 

WATER QUALITY 

RAW WATER 

Raw water issues in Carmila often include high manganese and iron content with occasionally high colour 
and turbidity which supports the catchment characterisation (Cat 4) above as the bores have strong surface 
water influence. 

Table 15 Carmila raw water monitoring (2020-2023)  

 UNIT # OF 
SAMPLES MIN. 5TH 

%TILE 
95TH 

%TILE MEAN STD. 
DEVIATION 

Alkalinity mg/L CaCO3 444 0 60 174 109 36 

Hardness mg/L CaCO3 330 50 58 110 93 21 

pH  1284 6.8 7.1 7.4 7.3 0.14 

Sol. Iron mg/L 101 0 0.4 4.3 1.7 1.2 

Sol. Manganese mg/L 85 0.002 0.018 1.6 0.42 0.57 

Tot. Aluminium mg/L 44 0 0.02 0.18 0.09 0.042 

Tot. Iron mg/L 1117 0 0.06 2.3 1 0.78 

Tot. Manganese mg/L 1096 0.002 0.04 2 0.83 0.68 

True Colour HU 959 0 0 30 7.1 17 

Turbidity NTU 1260 0 0.1 3 1.3 6.9 

UVA254 Abs 124 0.014 0.034 0.29 0.13 0.11 

 

TREATED WATER 

Operational 

In the past, issues in Carmila have mostly been related to high iron and manganese out of which particularly 
manganese with an ADWG health guideline is a concern. 

Table 16 Summary treated water monitoring (2017-2023) 

 UNIT # OF 
SAMPLES MIN. MAX. 5TH 

%TILE 
95TH 

%TILE MEAN STD. 
DEVIATION 

Alkalinity mg/L CaCO3 440 0 190 55 135 97 27 

Free Chlorine mg/L 1317 0.2 5.4 1.1 2.8 1.8 0.58 

Hardness mg/L CaCO3 299 35 120 70 105 92 13 

pH  1307 7 8.2 7.3 7.8 7.7 0.17 

Tot. Aluminium mg/L 527 0 0.58 0.007 0.17 0.063 0.059 

Tot. Iron mg/L 592 0 0.99 0 0.04 0.012 0.049 

Tot. Manganese mg/L 604 -0.009 0.65 0 0.02 0.014 0.063 

True Colour mg/L 993 0 7.6 0 1 0.67 1.2 

Turbidity mg/L 1266 0 7.6 0.08 0.4 0.23 0.62 

UVA254 HU 91 0.007 0.33 0.011 0.25 0.052 0.063 

 



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 63 

 

Verification   

Verification monitoring data for Carmila is presented in Table 17. Chemical parameters with values under 
the limit of detection are presented as 0.5xLOD. Microbiological results under LOD are presented as 0.  

Table 17 Summary of treated water verification monitoring (2014-2023) 

 # OF 
SAMPLES MIN. MAX. 5TH 

%TILE 
95TH 

%TILE MEAN STD. 
DEVIATION 

Alkalinity - Residual (mq/L) 44 -0.039 0.05 0 0.05 0.041 0.021 

Alkalinity (mg/L) 129 54 279 75 115 95 20 

Aluminium (µg/L) 154 2.5 104 20 62 39 13 

Ammonia (mg/L) 53 0.0025 0.053 0.0025 0.034 0.0072 0.0088 

Arsenic (µg/L) 19 0.25 1.3 0.25 1.3 0.51 0.31 

Barium (µg/L) 4 18 28 18 28 23 4.7 

Beryllium (µg/L) 4 0.25 0.5 0.25 0.5 0.31 0.13 

Boron (µg/L) 4 15 18 15 18 16 1.4 

Bromate (µg/L) 117 2.5 25 5 25 7.7 5 

Bromate^ (µg/L) 2 25 25 25 25 25 0 

Cadmium (µg/L) 13 0.05 0.5 0.05 0.5 0.085 0.12 

Calcium (mg/L) 90 6.7 34 18 32 24 4.2 

Chlorate (µg/L) 115 10 2290 25 1426 374 413 

Chlorate^ (µg/L) 2 567 657 567 657 612 63 

Chlorite (µg/L) 116 2.5 25 5 25 7.8 5 

Chlorite^ (µg/L) 2 25 25 25 25 25 0 

Chromium (µg/L) 13 0.05 0.5 0.05 0.5 0.092 0.13 

Cobalt (Total) (µg/L) 1 0.1 0.1 0.1 0.1 0.1 0 

Colour - True (TCU) 127 0.5 31 0.5 7.6 1.9 3.3 

Copper (µg/L) 13 0.5 11 0.5 11 3.6 3.4 

Dissolved Oxygen (% Sat) 97 46 105 51 100 82 15 

E. coli (cfu/100mL) 2 0.5 0.5 0.5 0.5 0.5 0 

E. coli (MPN/100mL) 933 0 2420 0 0 2.6 79 

Fluoride (mg/L) 106 0.005 0.15 0.05 0.14 0.09 0.035 

Formaldehyde (mg/L) 41 0.05 0.05 0.05 0.05 0.05 0 

Free Chlorine Residual (Client 
tested) (mg/L) 743 0.06 3.8 0.2 2.6 1.2 0.82 

Free Chlorine Residual (mg/L) 154 0.01 3.1 0.28 2 0.96 0.58 

Gross alpha (Bq/L) 14 0.025 0.025 0.025 0.025 0.025 0 

Gross beta (Bq/L) 14 0.05 0.05 0.05 0.05 0.05 0 

Hardness - Temporary (mg/L) 115 54 279 73 114 94 21 

Hardness (mg/L) 124 29 170 80 133 103 17 

Iodide (µg/L) 8 1.7 10 1.7 10 9 2.9 

Iron (µg/L) 158 1 38 1 7.7 3 4.2 

Lead (µg/L) 18 0.25 0.5 0.25 0.5 0.29 0.096 



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 64 

 

 # OF 
SAMPLES MIN. MAX. 5TH 

%TILE 
95TH 

%TILE MEAN STD. 
DEVIATION 

Magnesium (mg/L) 90 2.4 14 7.5 13 10 1.8 

Manganese (µg/L) 158 0.5 40 0.5 3.5 1.6 4.7 

Mercury (µg/L) 19 0.025 0.5 0.025 0.5 0.24 0.096 

Molybdenum (µg/L) 4 0.5 0.5 0.5 0.5 0.5 0 

Nickel (µg/L) 13 0.25 0.5 0.25 0.5 0.27 0.069 

Nitrate (mg/L) 126 0.0075 1.2 0.0075 0.63 0.23 0.2 

Nitrite (mg/L) 126 0.002 0.2 0.002 0.2 0.063 0.091 

pH (Client tested) (pH unit) 755 6.9 9.1 7 7.8 7.6 0.27 

pH (pH unit) 222 6.9 8.2 7.3 8.1 7.6 0.25 

Residual Alkalinity (mg/L) 61 0.05 0.05 0.05 0.05 0.05 0 

Selenium (µg/L) 19 0.5 2.5 0.5 2.5 2.1 0.84 

Silver (µg/L) 4 0.05 0.5 0.05 0.5 0.16 0.23 

Sulphide (mg/L) 35 0.0025 0.04 0.0025 0.017 0.0042 0.0066 

Tin (µg/L) 4 0.5 1.4 0.5 1.4 0.96 0.39 

Total Dissolved Solids (mg/L) 465 97 752 156 254 202 43 

Trihalomethanes (Total) (µg/L) 166 13 201 23 130 70 35 

Trihalomethanes (Total)^ 
(µg/L) 50 5.1 134 7.5 68 34 22 

Turbidity (Client tested) (NTU) 322 0.05 1 0.05 0.4 0.17 0.14 

Turbidity (NTU) 187 0.05 23 0.05 2.5 0.9 2.1 

Uranium (µg/L) 4 0.25 0.5 0.25 0.5 0.31 0.13 

Zinc (µg/L) 13 0.5 12 0.5 12 4.4 3.8 

CUSTOMER COMPLAINTS 

Customer complaints received in 2016/17 and 2023 described discoloured, dirty or smelly water. 

Table 18 Summary of customer complaints - Carmila 

Year 
No of 
Water 

Quality 
Complaints 

Main Reasons 
for Complaints Likely Sources / Causes of Problems Resolution of Problem 

2016-17 2 Dirty water No information recorded to indicate the cause 
of complaint.  The water quality data are 
generally in line with the ADWG. 

Localised and mains flushing 
performed.  
WTP processes reviewed. 

2023 1 Smelly water 
 

Found to be on the customer’s 
side of the water meter and was 
due to a dirty tap filter. 

 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 65 

 

INCIDENTS 

There were six incidents reported to the regulator in the recent years (2017-2023) in Carmila. There were no 
incidents reported between 2017 and 2020. Most incidents reported the detection of E.coli in 2021/22. There 
were two (2) CCP breaches which were detected late and reported to the regulator in bulk with some others 
during the FY 21/22. In Carmila both incidents related to low chlorine in the network.  

Table 19 Summary of incidents reported to the regulator (2017-2023) 

INCIDENT 
DATE REFERENCE LOCATION PARAMETER DESCRIPTION OF EVENT IMPROVEMENT 

09/10/2023 NA Treated water Endrin 
Aldehyde 

Endrin Aldehyde was measured at 
0.131 µg/L in the treated water. 

Ongoing investigation 

13/04/2022 DWI-486-22-
09568 

Network E.coli 
(1 MPN/100 ml) 

E.coli was detected in the 
network.  A visual inspection 
identified the potential for ingress 
into the treated water reservoir 
through gaps between the wall and 
roof. 

Treated water reservoir 
cleaned and repairs taken to 
eliminate ingress 
potential.  Capital 
improvements planned for 
online analyser for chlorine 
measurement with automated 
shutdown.  Scouring of the 
network pipelines was 
completed in 2023.      

23/02/2022 DWI-486-22-
09484 

Treated water E.coli 
(5.3 MPN/100 
ml) 

The calcium hypochlorite pump 
failed. 
Visual inspection indicated the 
treated water reservoir hatch could 
be blown open during strong winds 
with the potential for ingress of 
contaminants. 

Replaced failed chlorine 
dosing pump with 
spare.  Purchase a new 
spare.  The hatch was 
secured. 

21/12/2021 DWI-486-21-
09395 

Network E.coli 
(6 MPN/100 ml) 

There was a decrease in the use 
of drinking water which increased 
storage time and reduced the free 
chlorine below the recommended 
minimum threshold to maintain an 
effective disinfection residual.    

Maintain a residual of > 0.2 
mg/L in the network and 
reduce storage volumes for 
holiday periods.   

15/12/2021 NA Network  Free chlorine 
(0.1 mg/L) 

A network sample in Carmila 
measured less than 0.2 mg/L free 
chlorine, the lower limit nominated 
within IRC DWQMP.   

Internal reporting  
Configuration of automated 
breach emails 

8/12/2021 NA Network  Free chlorine 
(0.11 mg/L) 

A network sample in Carmila 
measured less than 0.2 mg/L free 
chlorine, the lower limit nominated 
within IRC DWQMP.   

Internal reporting  
Configuration of automated 
breach emails 

03/03/2021 DWI-486-22-
09679 

Network Chlorate (0.897 
mg/L) 

Noted by the Regulator (in 2022-
23 annual report) 

 

2/11/2022 DWI-486-22-
09932 

Treated water Chlorate 
(1.54 mg/L) 

Chlorate in the treated water was 
measured at 1.54 mg/L against a 
QH limit of 0.8 mg/L.  

Investigate change in 
procedures where each 
treatment plant manages their 
own chemical stock levels 
rather than central bulk 
ordering 



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 66 

  

RISK ASSESSMENT 

SCHEME MITIGATED RISK ASSESSMENT 

Table 20 Mitigated Risk Assessment - Carmila 

Ref Treatment 
Stage 

Primary 
Hazard 

Other 
hazards 

managed 
by barrier 

Hazardous 
Event 

Unmitigated 
Risk  

Control Measures 
in place Comment Mitigated 

Consequence 
Mitigated 

Likelihood 
Mitigated 

Risk Uncertainty Improvement Action 
Required - Immediate 

Improvement 
Action Required ~ 2 

years 
Improvement Action 
Required - Long term 

CAR1 Raw Water 
Abstraction 

Protozoa 
(Category 4) 

Bacteria and 
virus, 

turbidity, iron 
and 

manganese. 

Normal operation Extreme 25 Conventional treatment 

Cat 4, bores are for 
bank filtration, Bore 2 
pumps at 1.6 L/s, but 
Bore 1 only able to 

produce 0.8 L/s.  

Catastrophic Possible High 15 Estimate Turbidity meter  
SCADA upgrades on all 
treatment plants over 5 

years 

UV disinfection required over 
time.  

CAR2 Raw water 
bypass 

Protozoa 
(Category 4) 

bacteria and 
viruses, iron 

and 
manganese 

Opening the bypass 
valve allowing raw 
water into the clear 

water tank 

Extreme 25 Manual valve shut 
This is not used, and 

the risk is assessed if it 
was.  

Catastrophic Almost 
Certain 

Extreme 
25 Unreliable 

Disconnect or 
decommission the raw 

water bypass. 
    

CAR3 
Disinfection - 

calcium 
hypochlorite 

Bacteria/Virus Iron and 
manganese 

Underdose of 
chlorine - high 

chemical demand 
resulting in 

undisinfected water 
to the community 

Extreme 25 

Dose rate based on 
operator experience. 

Greater than 200 
mg.min/L in treated 
water reservoir with 
typically > 4 days 

supply, daily monitoring.  

Dose rate is high to 
allow for chlorine 

demand. Change in 
bore flow rate not 

compensated by dosing 
Manually batched 

single dosing pump 

Catastrophic Rare Medium 6 Confident   
Investigate post 

filtration disinfection 
into clearwater tank 

  

CAR4 
Disinfection - 

calcium 
hypochlorite 

Chlorate   Breakdown of bulk 
solution Medium 9 

Continual dosing with 
single dosing pump. 
Operator sets dosing 

level. 

Change in bore flow 
rate not compensated 

by dosing 
Manually batched 

single dosing pump 

Moderate Unlikely Medium 6 Reliable   
Investigate post 

filtration disinfection 
into clearwater tank 

  

CAR5 

Chemical 
Dosing - 
Calcium 

hypochlorite 

Chlorine   Overdose of 
chlorine High 12 

Continual dosing with 
single dosing pump. 
Operator sets dosing 

level. 

Change in bore flow 
rate not compensated 

by dosing 
manually batched  

single dosing 

Moderate Unlikely Medium 6 Reliable       

CAR6 
Chlorine 

contact and 
oxidation 

Manganese 
bores Iron Insufficient contact 

time to oxidise Mn Medium 9 Predose chlorine There is a low contact 
time before filtration Moderate Possible Medium 9 Reliable       

CAR7 

Chemical 
Dosing - 

Aluminium 
Sulphate 

Aluminium - 
coagulant   Overdose of alum Medium 6 

Continual dosing with 
single dosing pump. 
Operator sets dosing 

level. 

Change in bore flow 
rate not compensated 

by dosing 
Manually batched 

Single dosing pump 

Minor Possible Medium 6 Estimate       

CAR8 

Chemical 
Dosing - 

Aluminium 
Sulphate 

Protozoa 
(Category 4)   

Underdose Alum/ 
ineffective 

coagulation 
Extreme 25 

Continual dosing with 
single dosing pump. 
Operator sets dosing 

level. 

Change in bore flow 
rate not compensated 

by dosing 
Manually batched 

Single dosing pump 

Catastrophic Possible High 15 Estimate Turbidity meter  
SCADA upgrades on all 
treatment plants over 5 

years 

UV disinfection required over 
time.  

CAR9 
Chemical 
Dosing - 

Polyelectrolyte 

Protozoa 
(Category 4) Turbidity Underdose Extreme 25 Visual inspection of 

dosing 

Acrylamide based 
polymer. 

Single dosing pump 
Catastrophic Unlikely High 10 Estimate Turbidity meter  

SCADA upgrades on all 
treatment plants over 5 

years 

UV disinfection required over 
time.  

CAR10 
Chemical 
Dosing - 

Polyelectrolyte 
Monomer   Overdose Medium 6 Visual inspection of 

dosing 

Acrylamide based 
polymer. 

Single dosing pump 
Moderate Unlikely Medium 6 Reliable       

CAR11 Clarification   Protozoa 
(Category 4) 

Turbidity, Mn 
and Fe 

Poor coagulation 
resulting in filter 
breakthrough 

Extreme 25 Manual dose rate set, 
Jar testing as required.  

Flash mixer, bore 1 flow 
rate reduces over time 
but fixed paced dosing 

of chemicals. 

Catastrophic Possible High 15 Estimate 

Investigate flow paced 
dosing and implement as 

achievable, Turbidity 
meter 

SCADA upgrades on all 
treatment plants over 5 

years 
  

CAR12 Filtration - 
Media filtration 

Protozoa 
(Category 4) Turbidity Filter breakthrough Extreme 25 Daily monitoring of 

turbidity 
No turbidity meter, level 

controlled Catastrophic Possible High 15 Estimate Turbidity meter  
SCADA upgrades on all 
treatment plants over 5 

years 

UV disinfection required over 
time.  

CAR13 Filtration - 
Media filtration 

Protozoa 
(Category 4)   Poor backwash Extreme 25 

Automatic backwash 
triggered by filter run 

time 

No turbidity meter, level 
controlled Catastrophic Unlikely High 10 Estimate 

Investigate ability to filter 
to waste on ripening and 
implement if achievable.  

    

 
 



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 67 

 

OPERATIONAL MONITORING 
Operational monitoring is undertaken to assess and confirm that individual barriers and preventive strategies for controlling hazards are functioning properly 
and effectively. Frequencies are based on the risk of each parameter to significantly change. As Carmila WTP is not operational every day of the year, the 
monitoring frequency “daily” is considered as “daily when plant is operational”. For an informed comparison of samples taken and operational days the daily log 
sheet records whether the plant was operational.  

Table 21 Operational Monitoring - Carmila 

PARAMETER RAW WATER CLARIFIED WATER FILTERED WATER TREATED WATER  
 

CT WATER  
 

NETWORK 
WATER 

Alkalinity Weekly   Weekly   

Aluminium  Weekly  Weekly   

pH Daily    Daily 2 x Weekly Weekly 

Free Chlorine    Daily  2 x Weekly  Weekly 

Temperature Daily   Daily  Weekly 

Tot. Hardness Weekly   Weekly   

Tot. Iron Daily   Weekly  Weekly 

Tot. Manganese Daily   Weekly   Weekly 

True Colour Daily   Daily  Weekly 

Turbidity Daily Daily Daily Daily 2 x Weekly Weekly 

Sol. UVA254 Weekly   Weekly   

 Response to out of specification results for relevant parameters are managed through CCPs and OCPs  

 Operators check the calibration of online instruments with the results from their lab/benchtop analysis as part of the operational monitoring.  



 

 

ISAAC.QLD.GOV.AU 
Document Number: WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 68 

 

CRITICAL CONTROL POINTS 

CRITICAL CONTROL POINTS 

The critical control points for the scheme were identified in the risk assessment process, and include:  

 Disinfection – treated water free chlorine 

 Filtration – filtered water turbidity 

The CCP procedures are included in the following pages. These are presented as traffic lights and identify 
the location, monitoring, performance, and validation of the process. The traffic lights are aligned to SCADA 
where the low and high limits match the adjustment level and (as appropriate) the high high and low low 
alarms match the critical limit. 

OPERATIONAL CONTROL POINTS 

Carmila WTP has three operational control points for the following process. 

 Oxidation – chlorinated water total manganese 

 Coagulation – clarified water turbidity 

 Chlorination – chlorinated water free chlorine 

An OCP exceedance is generally not reportable to the regulator except if it is an event that requires 
reporting. Incident reporting to the regulator is based on CCPs or exceedances of ADWG health guidelines.  

QUALITY CONTROL POINTS 

Carmila WTP has one quality control points for the following processes.  

 Coagulation – clarified water aluminium 

The CCPs, OCPs and QCPs can be found below. 

 

 



CRITICAL CONTROL PROCEDURE - CARMILA 

 
 
VERSION: 2 APPROVED BY: DRDMW DATE:22/08/2024 

Filtration  
What is measured Where is it measured When is it measured What is the control point What are the hazards Record Keeping 

Turbidity Grab sample post filtration Daily Filtration Protozoa, turbidity Operator Log Sheets 

 

 
 
  

  

Target 
<0.2 NTU 

Adjustment 
Limit 

>0.2 NTU 

Critical Limit 
>0.5 NTU 

 When attending plant, inspect process for any visual signs of process failure 

 Test the water as per DWQMP 

 Record results 

 Check raw water turbidity regularly and adjust coaguation dose rates as required (jar test as required) 

 Complete routine cleaning and calibration of online meters 

 Check SCADA trend for normal operation 

 Ensure backwashes are undertaken and effective 

 

 Check turbidity meter, clean and calibrate to confirm results 

 Check raw water turbidity for changes since last dose rate change.   

 Check clarified water pH and turbidity and adjust dosing as necessary 

 Check coagulation dosing system, drop test to validate dose rate, jar test if required. 

 Backwash filters if coagulation is effective 

 Shut down plant if filtered water turbidity still above Adjustment Limit after multiple backwashes. 

 Rectify any dosing issues and escalate to supervisor/coordinator 

 

 Confirm result with grab samples 

 Breach of CCP is continued supply of water to customers above the Critical Limit 

 Operator to contact Supervisor/Coordinator or Manager 

 Supervisor/Coordinator or Manager to inform Compliance & IMS team on  

 If operator unable to contact chain of command, report directly to Compliance & IMS Team 

 Compliance & IMS to contact DRDMW on 1300 596 709 as required 

 If health advice required, Compliance & IMS or Manager to contact Mackay PHU on 4885 5800 

 



CRITICAL CONTROL PROCEDURE - CARMILA 

 
 
VERSION: 2 APPROVED BY: DRDMW DATE:22/08/2024 

Disinfection  
What is measured Where is it measured When is it measured What is the control point What are the hazards Record Keeping 

Free Chlorine Post treated water reservoir Twice per week Disinfection Bacteria, viruses, chlorine Operator Log Sheets 

 

 
 

   

Target 
>1.5 mg/L 
<2.5 mg/L 

Adjustment 
Limit 

>2.5 mg/L 
<1.5 mg/L 

Critical Limit 
>3.0 mg/L 
<1.0 mg/L 

 Confirm result with grab sample 

 Check handheld chlorine meter, clean and calibrate to confirm result 

 Check dosing system for any issues or air locks 

 Rectify any dosing issues 

 Take WTP offline or reduce plant flow as required 

 
 When attending plant, inspect process for any visual signs of process failure 

 Test the water as per DWQMP 

 Record results 

 Check chemical stock and make new CaOCl solution as required 

 Complete routine calibrations of online instruments to ensure accuracy 

 

 Confirm result with grab samples 

 Operator to contact Supervisor/Coordinator or Manager 

 If low chlorine, Supervisor/Coordinator and/or Manager to ensure sufficient chlorine contact time for disinfection with 
actual operational parameters. 

 If water with < 15 mg.min/L is supplied to customers this is a reportable event 

 If chlorine is > 5 mg/L this is reportable as an incident 

 Supervisor/Coordinator or Manager to inform Compliance & IMS Team on  

 If operator unable to contact chain of command, report directly to Compliance & IMS Team 

 Compliance & IMS to contact DRDMW on 1300 596 709 as required 

           

  

Validation: The CWT has a volume of 16 kL, a minimum operational volume of 65 % and is unbaffled (Baffle factor 0.1). The maximum flow of 
the plant is 3 L/s. The minimum chlorine residual of 1.0 mg/L out of the CWT achieves 5.8mg.min/L CT. All water is pumped to the treated 
[...]
Carmila and represents the majority of the water quality provided to Carmila’s customers. As all water 
comes from the reservoir into town, the reservoir can be used as an alternative sampling point if the  is 
closed at the time of sampling, however DBPs should be tested at the  for more accurate reflection of 
water quality.  

 

Table 26 Carmila Monitoring Points 

SAMPLE 
POINTS 

NETWORK SAMPLING 
LOCATIONS COMMENT 

1   
 

 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 62 

 
   
 

 

Figure 9 Carmila Verification Monitoring Locations 

Response to out of specification results 

Data from the verification monitoring is accessible via the Mackay Laboratory Monitor Pro Portal. The data is 
entered into spreadsheet records and the files on the share drive are accessible to all IRC Water and 
Wastewater Operational Staff. Refer to IRC Overarching DWQMP for Incident and Emergency 
Management. 
  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 63 

 
   
 

APPENDIX 2 

CLERMONT DRINKING WATER QUALITY MANAGEMENT PLAN 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 64 

 
   
 

 
 

 
 Clermont  
Drinking Water Quality 
Management Plan 

ISAAC.QLD.GOV.AU ISAAC REGIONAL COUNCIL ABN 39 274 142 600 

P  1300 472 227    F  07 4941 8666    A  PO Box 97 Moranbah QLD 4744 \ isaacregionalcouncil   isaacregionalcouncil  Isaacrcouncil 

 

Presented by: Water and Waste Directorate 
Current as at: 22 August 2024 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 65 

 

TABLE OF CONTENTS 

OBJECTIVE 66 

DEFINITIONS 66 

INTRODUCTION 67 

OVERVIEW OF THE SUPPLY SCHEME 67 

CLIMATE 67 

CATCHMENT CATEGORISATION 68 

TREATMENT PROCESS 68 

WATER QUALITY 74 

RISK ASSESSMENT 78 

OPERATIONAL MONITORING AND PROCESS CONTROL 80 

CONTROL POINTS 81 

RAW WATER MONITORING 85 

VERIFICATION MONITORING 85 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 66 

 

OBJECTIVE 
This plan details how Isaac Regional Council ensures the safety of drinking water for the Clermont 
community. 

SCOPE 
This plan is the Site-specific Drinking Water Quality Management Plan that together with the Overarching 
Drinking Water Quality Management Plan makes up the complete plan for Clermont. 

DEFINITIONS 
TERM / ACRONYM MEANING 

ADWG Australian Drinking Water Guidelines 

CCP Critical Control Point 

DRDMW Department of Regional Development Manufacturing and Water 

DWQMP Drinking Water Quality Management Plan 

DWQMP Guideline Guideline for the preparation, review and audit of drinking water 
quality management plans. 

IRC Isaac Regional Council 

MIB Methylisoborneol 

OCP Operational Control Point 

NTU Nephelometric turbidity units 

PHA Public Health Act 2005 

QH Queensland Health – regulator of public health – may take lead on 
managing incidents 

Regulator In the context of the DWQMP, the Regulator is DRDMW 

RMIP Risk Management Improvement Program 

SCADA Supervisory Control and Data Acquisition 

SPID Service Provider Identification Number 

WSSRA Water Supply (Safety and Reliability) Act 2008 

WTP Water Treatment Plant 

REFERENCES 

ID NAME 

  DWQMP Document Register 

 

 

 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 67 

 

INTRODUCTION 
This site specific DWQMP documents the specific details of the Clermont drinking water scheme. It is 
intended to be an operational document that informs the operational staff.  

OVERVIEW OF THE SUPPLY SCHEME 
Clermont is a rural town of ~3000 people located in central Queensland. Clermont is a major hub for several 
large coal mines and other agricultural properties in the region. The town is located ~300 km south-west of 
Mackay.  Drinking water for the community is sourced from Theresa Creek Dam. 

CLIMATE 
Rainfall (See Figure 10) within the catchment averages ~563 mm/year with more rain in summer than 
winter. The mean maximum temperature is 29.9 °C, with a mean max. above 30°C between October to 
March.   

 

Figure 10 Rainfall Data from BOM for Clermont 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 68 

 

CATCHMENT CATEGORISATION 
The Theresa Creek Dam catchment is located in the Queensland Central Highlands. Apart from serving as 
the raw water source for the Clermont WTP, the Theresa Creek Dam catchment is utilised for stock farming, 
cropping, recreational activities (swimming, sailing, fishing, picnicking, bushwalking, camping, and boating). 
Based on the activity in the catchment area and the unprotected nature of the river and dam the raw water is 
characterised as a Category 4 catchment. 

  

 

Figure 11 Theresa Creek Dam Catchment - Clermont 

 

TREATMENT PROCESS 

CLERMONT SCHEME DESCRIPTION 

Overall – Capacity 

The typical throughput is set at 60 L/s, and the plant operates intermittently based on the water level in the 
Treated Water Reservoir.  After high rainfall elevated turbidity in the raw water often only allows the plant to 
run at 40 L/s, which is close to the towns water consumption rate and requires the plant to run continuously 
to keep up with demand. 

  

Theresa Creek Dam 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 69 

 

Raw water source 

The Clermont Water Scheme sources its raw water from the Theresa Creek Dam, which is situated 
approximately 22 km southwest of the Clermont WTP.  Theresa Creek Dam, covering an area of 250 
hectares, is designed with a capacity of roughly 9,200 ML, although its maximum usable storage has been 
reduced to approximately 7,000 ML due to siltation. The dam experiences significant evaporation rates, 
particularly during the summer months, leading to reduced raw water availability during dry periods. 
Additionally, there are requirements for riparian release of water downstream to support local farmers. 

Raw water pumping 

Theresa Creek dam features a raw water intake tower with a floating intake and a debris screen. This 
screen is manually cleaned by operators when necessary. Raw water is pumped from the dam to the Raw 
Water Balance Reservoir (0.45 ML) by a two centrifugal high lift pumps in a duty/standby configuration. The 
intake measures 300 mm in diameter, and each pump can deliver 112 L/s at a head of 78 m through an 
open surge standpipe into the Raw Water Balance Reservoir. The pumps start and stop automatically when 
the low and high reservoir levels are reached. 

Supernatant Return  

Supernatant can be returned to the Raw Water Tank (post dosing) from the existing 8 ML sludge lagoons.  
The average rate of return is <5% (manually controlled) with a maximum return rate of 6.9%. The return flow 
is measured with a manual flow meter.  

Potassium Permanganate 

Potassium permanganate is either dosed into the raw water line entering the raw water reservoir, or 
alternatively, following the raw water reservoir before reaching the plant. Potassium permanganate is dosed 
using a single dosing pump with auto shut down on zero plant flow. 

Powdered Activated Carbon (PAC) dosing 

PAC is dosed into the raw water line entering the raw water reservoir. PAC can also be dosed into the 
second dosing pit following the raw water reservoir and prior to the flash mixer. A third dosing location is 
after the clarifier. PAC is dosed using a single dosing pump equipped with auto shut down on zero plant 
flow. Dosing is based on operator adjustable flow rates and preparation of different batch strengths. 

Raw Water Reservoir 

The Raw Water Reservoir is an open reservoir (2 ML) which is equipped with a control valve at the inlet to 
allow filling as required. The gravity main from the Raw Water Balance Reservoir to the Raw Water 
Reservoir typically remains full. The raw water flows from the raw water tank to the flash mixer via a 
magnetic flowmeter. The supernatant return from the sludge lagoons can be pumped back into the raw 
water reservoir. There is a flow meter and a sample point on the line to monitor the return. 

Sodium hydroxide 

Sodium hydroxide can be optionally dosed in multiple locations. One pump doses sodium hydroxide into the 
raw water prior to the raw water reservoir. A second pump doses sodium hydroxide prior to the flash mixer 
for pH adjustment before coagulation and post the filters for filtered water pH adjustments. The dosing is 
completed by two (2) dosing pumps for three (3) dosing locations in a duty/duty configuration.  

  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 70 

 

Coagulant and polymer 

Aluminium Chlorohydrate (ACH) is dosed at the inlet to the flash mixer using a single dosing pump. The 
ACH pump is interlocked with the process and turns off the plant if pump flow ceases. A polymer preparation 
unit with one dosing pump is available to dose polymer into the flash mixer outlets as a flocculation aid. 

Flocculation – Clarification 

Water flows from the flash mixer into the clarifier and clarified water is directed through launders to the filters 
via the outlet channel. 

Sludge removal is facilitated by an air-actuated de-sludge valve opening automatically based on a timer. 
Changing the sludge bleed settings requires an electrician. 

There is a filter bypass which can direct clarified water to the drain to protect the filters from bad quality 
water. The Flash mixer has a bypass to pre clarifier, and the Raw water can be bypassed to pre filter. 

Chlorine oxidation 

Prior to entering the filters, the clarified water is dosed with chlorine to facilitate the oxidation of any 
remaining soluble manganese. Chlorine gas is dosed from 2 drums in duty/standby configuration with auto 
change over and automatic shut down on zero flow.  

Chlorine can also be dosed prior to the raw water reservoir and pre flash mixer if required.  

Filtration 

The clarified water flows into three rapid sand filters. Backwash requirements on the filters are monitored 
through differential pressure meters. The process of backwashing the filters is initiated manually, but the 
entire sequence is automatically controlled through SCADA. The backwash sequence includes air scouring 
followed by a water wash. The operators supervise the backwash process and only return the filter to active 
service when the discharged water is visually clear. The backwash water from the filters is directed into a 
designated backwash holding tank and either used for irrigation or discharged to lagoon ponds. 

Wastewater and sludge handling 

Backwash water from the filters is collected in the backwash tank. The supernatant is reused for on-site 
irrigation, and the rest, including thickened sludge and waste from the clarifier, is sent to the sludge lagoons.  

Primary disinfection 

Filtered water is disinfected with chlorine gas at the inlet to the clear water tank. Chlorine gas is dosed from 
two (2) drums in duty/standby configuration with auto change over and automatic shut down on zero flow. If 
it becomes necessary to boost the residual chlorine in the water supplied to the distribution network, treated 
water (post clearwater tank) can be dosed with a chlorine trim dose before it enters the high lift pumps. 

Additionally, sodium hydroxide may be dosed into the pipeline prior to the clear water tanks (CWT) as 
needed for pH correction which can improve disinfection efficiency. 

Clear water tanks and treated water reservoirs  

The filtered water from the three (3) filters is directed by gravity to two (2) clear water tanks (3 ML & 5 ML), 
which are designed to maintain hydraulic balance with simultaneous inlet and outlet flow. 

Two (2) high lift pumps are responsible for transferring water from the 3 ML CWT to the Jeffrey Street 
reservoir (0.52 ML). These pumps operate in a duty/standby configuration and start and stop based on the 
water level in the Jeffrey Street Reservoir. From the Jeffrey St reservoir the Capricorn St reservoir (0.45ML) 
is fed to provide additional water storage capacity. 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 71 

 

Reticulation network 

The reticulation pipelines are mostly constructed of asbestos cement, and most are over 40 years old. A 
summary of pipe ages can be seen in Table 28. When pipelines are replaced or a new section is installed, 
these are being constructed from suitable materials. A summary of the pipe materials and their length can 
be seen in Table 27. 

The mains in the reticulation system vary in size from 25mm to 450mm with the majority of the distribution 
network consisting of 90mm and 100 mm pipework. 

The Clermont mains have been scoured and cleaned in the last five (5) years. Most of the previous dead 
ends in the reticulation system have been replaced. 

The introduction of Smart Meters has also been implemented to gain better insights into water usage, 
losses, and to detect leaks and mains breaks more effectively. 

Table 27 Pipe Materials and Length 

MATERIAL DIAMETER 
[DN] 

LENGTH 
[M]  MATERIAL DIAMETER 

[DN] 
LENGTH 

[M] 

Asbestos 
Cement 

25 57  

Poly 

50 299 
40 61  63 6780 
50 252  90 10574 
80 1887  100 79 
100 24276  110 724 
150 4892  

PVC 

50 2092 
200 3133  80 44 
225 3760  100 2725 
250 1196  150 3 
375 4432  225 1437 
450 159  Steel 50 55 

Unknown 1969  
uPVC 

50 356 
Copper 30 37  100 1085 
DICL 450 52  150 53 
    

Unknown 
Unknown 455 

    50 36 
    63 9498 

 

Table 28 Range of pipe age - Clermont 

PIPE AGE 1-10 
YEARS  

11-20 
YEARS 

21-30 
YEARS 

31-40 
YEARS 

41-50 
YEARS 

51-60 
YEARS 

61-70 
YEARS 

Percentage 
of Network 3% 0% 16% 17% 44% 21% 0% 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 72 

 

Theresa Creek Dam 
9,200 ML

SP

Balance 
Reservoir
0.45 ML

 

On/off 
valve

 Clermont Water 
Treatment PlantFlow 

control 
valve

Raw water pumps

Clermont Overall Water Scheme

Jeffery St 
Reservoir
0.52 ML

Irrigation

Sports Field 
Sports Field 

Irrigation Pump

SP

Legend:

Sampling point

SP
SP

SP

SP

Clermont Reticulation

Capricorn St 
Reservoir
0.45ML

Raw Water 
Tank (2ML)

Dosing 
Pit

See Clermont Treatment Plant 
Schematic

 

Figure 12 Clermont Catchment to Tap Schematic  
  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 73 

 

Ca
us

tic
 (o

pt
.)

Ch
lo

rin
e 

Ga
s 

(o
pt

)

Co
ag

ul
an

t

To sludge lagoons

Flash 
Mixer

Clermont Water Treatment Plant

Clarifier

DP DP DP

Backwash 
Tank

Clearwater 
Tank
3ML

M

High Lift
Pumps

Treated Water

Ch
lo

rin
e 

Ga
s

Backwash 
Pumps

M

Po
ly

m
er

 (o
pt

.)

PA
C

Air Scour

Bypass

Bypass

Ca
us

tic
 (o

pt
.)

Ch
lo

rin
e 

Ga
s

Tb

Ch
lo

rin
e 

Ga
s

L L L

L

Site Irrigation

High Lift
Pumps

Clearwater 
Tank
5ML

Mn

Fe

Raw Water

Ca
us

tic
 (o

pt
.)

KM
nO

4

PA
C

Mn

Fe

NTU

FT
Raw Water 
Tank (2ML)

L

From Sludge lagoons

Supernatant return

KM
nO

4

FT

Cl

NTU

pH

L

L

SP

Ch
lo

rin
e 

Ga
s

SP

PA
C

SP SP

SP

SP

SP

Drain (Filter bypass)

Mn

Fe

Legend
Local

Online

Cl = Chlorine
Fe = Iron
FT = Flow transducer
H = Hardness 
M = Magflow meter
Mn = Manganese
NTU = Turbidity
pH = pH
SP = Sample point

FT SP

 

Figure 13 Clermont Treatment Plant Schematic 



 

 

ISAAC.QLD.GOV.AU 
[...]
VERIFICATION MONITORING 
Water treatment operators are responsible for collecting and sending verification water quality samples to 
the laboratory. The monitoring principles and resulting minimum frequencies are identified in the overarching 
DWQMP. Table 39 summarises the verification monitoring in Clermont at both the WTP and in the 
reticulation network.  

Table 39 Verification Monitoring 

PARAMETER FREQUENCY TREATMENT 
PLANT 

SAMPLE POINTS IN 
RETICULATION 

E.coli Weekly No SP 1-3 

SWA Monthly Yes Rotation SP 1-3 

THMs Quarterly No SP 3  

Metals Quarterly Yes Rotation SP 1-3 

    

VERIFICATION MONITORING LOCATIONS 

The monitoring locations in Clermont are shown in Figure 14 and Table 40. These locations are spread 
throughout Clermont and are representative of the water quality provided to the bulk of Clermont’s 
customers. 

Table 40 Clermont Monitoring Points 

SAMPLE 
POINTS 

NETWORK SAMPLING 
LOCATIONS DESCRIPTION 

1   

2   

3   



 

 
ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 86 

 

 

 

Figure 14 Clermont Verification Monitoring Locations 

Response to out of specification results 

Data from the verification monitoring is accessible via the Mackay Laboratory Monitor Pro Portal. The data is 
entered into spreadsheet records and the files on the share drive are accessible to all IRC Water and 
Wastewater Operational Staff. Refer to IRC Overarching DWQMP for Incident and Emergency 
Management. 

  



 

 
ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 87 

 

 

APPENDIX 3 

DYSART DRINKING WATER QUALITY MANAGEMENT PLAN 

  



 

 
ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 88 

 

 
 

 
 Dysart 
Drinking Water Quality 
Management Plan  

ISAAC.QLD.GOV.AU ISAAC REGIONAL COUNCIL ABN 39 274 142 600 

P  1300 472 227    F  07 4941 8666    A  PO Box 97 Moranbah QLD 4744 \ isaacregionalcouncil   isaacregionalcouncil  Isaacrcouncil 

 

Presented by: Water and Waste Directorate 
Current as at: 20 August 2024 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 89 

 

TABLE OF CONTENTS 

OBJECTIVE 90 

DEFINITIONS 90 

REFERENCES 90 

INTRODUCTION 91 

OVERVIEW OF THE SUPPLY SCHEME 91 

CLIMATE 91 

CATCHMENT CATEGORISATION 92 

TREATMENT PROCESS 92 

RISK ASSESSMENT 102 

OPERATIONAL MONITORING 104 

CRITICAL CONTROL POINTS 105 

RAW WATER MONITORING 110 

VERIFICATION MONITORING 110 

 
  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 90 

 

OBJECTIVE 
This plan details how Isaac Regional Council ensures the safety of drinking water for the Dysart community. 

SCOPE 
This plan is the Site-specific Drinking Water Quality Management Plan that together with the Overarching 
Drinking Water Quality Management Plan makes up the complete plan for Dysart. 

DEFINITIONS 
TERM / ACRONYM MEANING 

ADWG Australian Drinking Water Guidelines 

CCP Critical Control Point 

DRDMW Department of Regional Development Manufacturing and Water 

DWQMP Drinking Water Quality Management Plan 

DWQMP Guideline Guideline for the preparation, review and audit of drinking water 
quality management plans. 

IRC Isaac Regional Council 

OCP Operational Control Point 

NTU Nephelometric turbidity units 

PHA Public Health Act 2005 

QCP Quality Control Point 

QH Queensland Health – regulator of public health – may take lead on 
managing incidents 

Regulator In the context of the DWQMP, the Regulator is DRDMW 

RMIP Risk Management Improvement Program 

SCADA Supervisory Control and Data Acquisition 

SPID Service Provider Identification Number 

WSSRA Water Supply (Safety and Reliability) Act 2008 

WTP Water Treatment Plant 

REFERENCES 
ID NAME 

  DWQMP Document Register 

 

 

 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 91 

 

INTRODUCTION 
This site specific DWQMP documents the specific details of the Dysart drinking water scheme. It is intended 
to be an operational document that informs operational staff.  

OVERVIEW OF THE SUPPLY SCHEME 
Dysart is a rural town in Isaac Region of ~2900 people. In addition to the local residing population Dysart 
has a large fly-in fly-out population. The town is located ~85 km southeast of Moranbah and is a major hub 
for several large coal mines in central Queensland. Drinking water for the community is sourced from the 
Bingegang Weir of the Mackenzie River. 

CLIMATE 
The Dysart climate is characterised by a subtropical semi-arid climate. Rainfall (See Figure 15) within the 
catchment averages ~613 mm/year with more rain in summer than winter. The mean maximum temperature 
is 29.7 °C, with a mean max. above 30°C between October to March. 

 

Figure 15 Rainfall and Temperature Data for Moranbah (closest to Dysart) 

 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 92 

 

CATCHMENT CATEGORISATION 
The Mackenzie River catchment encompasses an area of 79,615 km2 and experiences an average annual 
rainfall ranging from 550 to 650 mm. The main activities in the catchment are mining related with some 
grazing and recreational activities such as swimming, sailing, and fishing. Based on the activity in the 
catchment area and the unprotected nature of the river and weir the raw water is characterised as a 
Category 4 catchment. 

 

Figure 16 Land Use Map for Dysart Water Supply 

TREATMENT PROCESS 

OVERALL – CAPACITY 

The Dysart WTP has a capacity rating of 70 L/s. 

RAW WATER SOURCE  

The Dysart WTP sources its raw water supply from the Bingegang Weir, which in turn draws water from the 
Mackenzie River. Before being pumped to Dysart WTP, water is kept in the Norwich Park Mine storage (200 
ML) and a BMA operated Turkey’s nest located adjacent to the Dysart WTP. A by-pass exists around the 
mine storage which can provide water straight to the BMA operated Turkey’s nest. 

RAW WATER PUMPING 

SunWater is responsible for the management of the dam. The water scheme spanning from the Bingegang 
Weir to the turkey’s nest is owned by BMA but is operated and maintained by SunWater. The raw water 
pipeline connecting the Bingegang Weir to BMA’s Norwich Park Mine spans a distance of 134 km and has a 

Mackenzie River 

Bingegang Weir 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 93 

 

diameter ranging from 375 to 395 mm. This extensive pipeline route, supported by six (6) pump stations, 
serves various users, including mines, farms, and the Dysart WTP.  

TURKEYS NEST  

The raw water coming into Dysart is first collected in the turkey’s nest where it is aerated. Raw water from 
the turkey’s nest is pumped to the raw water tank and monitored using duty/standby raw water pumps and a 
flow meter. 

RAW WATER TANK 

A raw water tank (5 ML) serves as additional storage with buffering capacity. The WTP is gravity-fed from 
this tank through an operator-controlled valve. While there is piping and valving available to supply water 
from the raw water pump station straight to chemical dosing and oxidation tank (bypass raw water tank and 
Dissolved air flotation (DAF) unit), the valves are closed, and the raw water tank and DAF are permanently 
used. The supernatant return from the wastewater tank and sludge drying beds enters the raw water tank.  

SUPERNATANT RETURN  

Supernatant can optionally be returned to the Raw Water Tank from the drying beds at a rate of less than 
5% of the total daily flow. Backwash water is typically irrigated and not recycled.  

DAF 

The DAF unit comprises two flocculation stages and a flotation chamber equipped with a float scraper. Raw 
water is dosed with Aluminium Chlorohydrate (ACH) using duty/standby pumps, standby arrangement is 
manually configured by operator. Sludge float is floated with saturated air and the float is continuously 
removed and directed to a sludge tank. From there, it is pumped to the sludge drying beds for further 
processing. The DAF sub natant is online monitored for turbidity before it is pumped into the raw water main 
upstream of the raw water dosing points and the oxidation tank. 

POTASSIUM PERMANGANATE 

Potassium permanganate is dosed, using duty/standby pumps with auto changeover, and auto shut down 
on zero plant flow, into the raw water main before it reaches the oxidation tank. The dose rate is flow paced 
and is subject to adjustment by operators. 

POWDERED ACTIVATED CARBON (PAC) 

Following the oxidation tank, PAC is dosed into the raw water upstream of the PAC contact tower using two 
pumps in duty/standby configuration with auto changeover and auto shut down on zero plant flow. Dosing is 
based on a fixed flow which limits PAC adjustments to preparation of different batch strengths. 

ACH 

Prior to the flash mixer ACH is dosed using two (2) pumps in duty/standby configuration with auto 
changeover and auto shut down on no flow. The dose rate is flow paced and is subject to adjustment by 
operators. After the coagulant is dosed water pumped into the flash mixer.   

POLYMER 

Polymer is dosed using three (3) dosing pumps in duty/duty/standby configuration into two (2) locations. 
Polymer is dosed post flash mixer and into individual pipes which lead to the individual flocculation chamber 
for each clarifier. 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 94 

 

CLARIFICATION 

Water flows from the flash mixer into the central flocculation chamber, which is situated within one (1) of two 
(2) clarifiers. A manually adjusted valve evenly distributes the flow to each clarifier. 

Sludge removal is facilitated by an air-actuated de-sludge valve opening automatically based on a timer set 
by the operator.  
Clarified water enters the launders and flows to the filters via the outlet channels. 

CHLORINE OXIDATION  

Prior to entering the filters, the clarified water is dosed with chlorine to facilitate the oxidation of any 
remaining soluble manganese. Chlorine gas is dosed from two (2) drums in duty/standby configuration with 
auto change over and automatic shut down on zero plant flow.  

Chlorine can also be dosed prior to the raw water inlet, oxidation tank and filtered water tank if required.  

FILTRATION 

Clarified water flows into four (4) dual media filters, with two (2) filters dedicated to each clarifier. All filters 
have continuous monitoring for pressure differential, water level, and individual outlet turbidity, chlorine 
residual and pH. Filtered water is collected in the filtered water tank. 

The initiation of the backwash sequence can occur either manually through operator intervention or 
automatically based on preprogrammed set points for run time, head loss and turbidity which are operator 
adjustable. Backwash water from the multi-media and Granular Activated Carbon (GAC) filters is collected in 
the wastewater tank.  

WASTEWATER AND SLUDGE HANDLING 

Backwash water is repurposed for irrigation on the WTP vicinity. Additionally, wastewater supernatant can 
be returned to the inlet of the raw water tank. Any surplus wastewater can either be pumped to sewer or be 
discharged into the sludge beds. The drying beds at the WTP serve as the recipient for both clarifier sludge 
and DAF float. Two (2) decant pumps, in duty/standby configuration with auto changeover and auto 
shutdown on no flow, situated in the overflow well at the end of the drying beds, facilitates the transfer of 
supernatant, redirecting it either back to the raw water tank or into the sewer system. 

GRANULAR ACTIVATED CARBON (GAC) FILTER 

The filtered water is treated using three (3) GAC filters with continuous monitoring of filter pressure 
differential and water levels. The initiation of the backwash sequence for the GAC filters can be carried out 
either manually by operators or automatically based on predetermined set points (operator adjustable) such 
as run time or head loss. The GAC filters can be bypassed by supplying filtered water straight into the 
clearwater tank pipe prior to the chlorine dosing point.   

PRIMARY DISINFECTION 

Filtered water is disinfected with chlorine gas at the inlet to the clear water tank. Chlorine gas is dosed from 
two (2) drums in duty/standby configuration with auto change over and automatic shut down on zero plant 
flow.  

CLEARWATER TANK AND RESERVOIRS 

Two (2) high lift pumps transfer treated water into two (2) high-level reservoirs. The reservoirs are 
interconnected reservoirs, one with a capacity of 5.25 ML and the other with a capacity of 3.75 ML. These 
reservoirs are situated approximately 2.8 km to the northwest of the WTP. The water then gravity feeds from 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 95 

 

these elevated reservoirs into the Dysart reticulation network. Both reservoirs are enclosed with fencing, 
their roofs are secured to prevent entry by vermin to ensure safety and integrity. 

RETICULATION NETWORK 

The Dysart area is serviced by a network of approximately 33 km of reticulation pipelines (97% asbestos 
cement). Additionally, there are other pipeline materials in use, including Medium-Density Polyethylene 
(HDPE), PVC and Poly.  The range of pipe age can be seen in Table 42. 

The introduction of Smart Meters has also been implemented to gain better insights into water usage, 
losses, and to detect leaks and mains breaks more effectively. 

Table 41 Dysart Reticulation Pipe Materials 

MATERIAL DIAMETER [DN] LENGTH [M]  MATERIAL DIAMETER 
[DN] LENGTH [M] 

Asbestos 
cement 

65 29  
PVC 

100 4310 
80 5  150 787 
100 11752  

uPVC 

25 126 
150 10643  65 223 
200 2519  100 335 
225 1780  150 131 
300 871  300 32 
375 2907  375 17 
450 153  oPVC 200 270 
525 1567  

HDPE 
40 58 

DICL 100 239  50 13 

Poly 

25 4  100 22 
50 519  

Unknown 
0 26 

63 1201  100 41 
65 249  150 16 

Table 42 Range of Pipe Age - Dysart 

PIPE AGE 1-10 
YEARS  

11-20 
YEARS 

21-30 
YEARS 

31-40 
YEARS 

41-50 
YEARS 

51-60 
YEARS 

61-70 
YEARS 

Percentage 
of Network 3% 15% 0% 2% 80% 0% 0% 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 96 

 

Dysart Water Treatment 
Plant

Dysart Overall 
Water Scheme

Water 
Reservoir
3.75 ML

SP

Legend:

Sampling point

SPSPSP

Bingegang Weir on
Mackenzie River (8,060 ML)

SunWater Owned and Operated

Council Owned and
Operated

*Note: The bypass of Norwich Park Mine is not fully commissioned.

Turkey’s Nest

Norwich Park 
Mine Storage 

(200ML)

*Norwich Park Mine Bypass

BMA Owned 
and SunWater Operated

Raw Water Pumps

Water 
Reservoir
5.25 ML

SP SP

 

Figure 17 Dysart Catchment to Tap Schematic   



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 97 

 

Clarifier 1

Clarifier 2

Wastewater 
Tank

Clearwater 
Tank

500 kL

Dysart Water Treatment Plant

Ox.
Tank

PAC  
Tank

Flash 
Mixer

Raw 
Water

Treated 
Water

Wastewater

FT SP

SP

To Irrigation, sewer 

Air Scour Blower

SP

 

 

PA
C

pH

Mn

KM
nO

4

Ch
lo

rin
e 

Ga
s 

(o
pt

)

Backwash
Pumps

L

L

L

L

DO

Mn

pH

NTU

Mn

pH

Cl

Cl FT

FT

To Reservoir

DP

DP

DP

DP

Cl FT

FT

Ch
lo

rin
e 

Ga
s

Ch
lo

rin
e 

Ga
s

FT

DAF Subnatant 
Tank

Raw Water Tank (5 ML)

DAF 
Transfer 
Pumps

 
 

 

Ch
lo

rin
e 

Ga
s

Filtered 
Water Tank
[...]
Soluble UVA < 0.06 

Confirm manganese, iron and UVA readings, 
Check permanganate dosing system and adjust dosing if required, 

Assess dosing rate of PAC for organic removal 

Operator to notify 
Supervisor/Coordinator and/or 

Manager 

Coagulation Aluminium Clarified water Aluminium Weekly <0.1 mg/L Confirm Aluminium reading, 
Check coagulation performance and adjust dosing if required. 

Operator to notify 
Supervisor/Coordinator and/or 

Manager 

QCP EXCEEDANCES ARE GENERALLY NOT REPORTABLE TO THE REGULATOR EXCEPT IF THIS RESULTS IN ADWG (HEALTH) OR CCP EXCEEDANCE 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 110 

 

RAW WATER MONITORING 
Raw water monitoring in Dysart is undertaken based on the principles outlined in the overarching DWQMP. 

Table 52 Raw water monitoring parameters 

PARAMETER FREQUENCY 

Radiological 2 – years 

Algal Seasonally 

Pesticides Quarterly 

  

VERIFICATION MONITORING 

Table 53 Verification monitoring parameters 

 PARAMETER FREQUENCY WTP SAMPLE POINTS 
IN RETICULATION 

E.coli Weekly No SP 1-3 

SWA Monthly Yes Rotation SP 1-3 

THMs Quarterly No SP 1 

Metals Quarterly Yes Rotation SP 1-3 

 

VERIFICATION MONITORING LOCATIONS 

The monitoring locations in Dysart are shown in Figure 19 and Table 54. These locations are spread around 
Dysart and represent the majority of the water quality provided to Dysart’s customers. THMs should be 
tested at  for a more accurate reflection of the water quality in the peripheric parts of town.  

Table 54 Dysart Monitoring Points 

SAMPLE 
POINTS 

NETWORK SAMPLING 
LOCATIONS COMMENT 

1   

2   

3   

 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 111 

 

 

 

 

Figure 19 Dysart Verification Monitoring Locations 

Response to out of specification results 

Data from the verification monitoring is accessible via the Mackay Laboratory Monitor Pro Portal. The data is 
entered into spreadsheet records and the files on the share drive are accessible to all IRC Water and 
Wastewater Operational Staff. Refer to IRC Overarching DWQMP for Incident and Emergency 
Management. 
 
  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 112 

 

 

APPENDIX 4 

GLENDEN DRINKING WATER QUALITY MANAGEMENT PLAN 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 113 

 

 
 

 
 Glenden 
Drinking Water Quality 
Management Plan  

ISAAC.QLD.GOV.AU ISAAC REGIONAL COUNCIL ABN 39 274 142 600 

P  1300 472 227    F  07 4941 8666    A  PO Box 97 Moranbah QLD 4744 \ isaacregionalcouncil   isaacregionalcouncil  Isaacrcouncil 

 

Presented by: Water and Waste Directorate 
Current as at: 22 August 2024 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 114 

 

TABLE OF CONTENTS 

OBJECTIVE 115 

DEFINITIONS 115 

REFERENCES 115 

INTRODUCTION 116 

OVERVIEW OF THE SUPPLY SCHEME 116 

CLIMATE 116 

CATCHMENT CATEGORISATION 117 

TREATMENT PROCESS 117 

RISK ASSESSMENT 125 

OPERATIONAL MONITORING 127 

CRITICAL CONTROL POINTS 128 

RAW WATER MONITORING 131 

VERIFICATION MONITORING 131 

 
  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 115 

 

OBJECTIVE 
This plan details how Isaac Regional Council ensures the safety of drinking water for the Glenden 
community. 

SCOPE 

This plan is the Site-specific Drinking Water Quality Management Plan that together with the Overarching 
Drinking Water Quality Management Plan makes up the complete plan for Glenden. 

DEFINITIONS 
TERM / ACRONYM MEANING 

ADWG Australian Drinking Water Guidelines 

CCP Critical Control Point 

DRDMW Department of Regional Development Manufacturing and Water 

DWQMP Drinking Water Quality Management Plan 

DWQMP Guideline Guideline for the preparation, review and audit of drinking water 
quality management plans. 

IRC Isaac Regional Council 

OCP Operational Control Point 

NTU Nephelometric turbidity units 

PHA Public Health Act 2005 

QCP Quality Control Point 

QH Queensland Health – regulator of public health – may take lead on 
managing incidents 

Regulator In the context of the DWQMP, the Regulator is DRDMW 

RMIP Risk Management Improvement Program 

SCADA Supervisory Control and Data Acquisition 

SPID Service Provider Identification Number 

WSSRA Water Supply (Safety and Reliability) Act 2008 

WTP Water Treatment Plant 

REFERENCES 
ID NAME 

  DWQMP Document Register 

 

 

 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 116 

 

INTRODUCTION 
This site specific DWQMP documents the specific details of the Glenden drinking water scheme. It is 
intended to be an operational document that informs the operational plant staff.  

OVERVIEW OF THE SUPPLY SCHEME 
Glenden is a rural town in Isaac Region of ~620 people. The town is located ~117 km north of Moranbah and 
is a major locality for a large coal mine. Drinking water for the community is sourced from the Bowen River. 

CLIMATE 
The Glenden climate is characterised by a subtropical semi-arid climate. Rainfall (See Figure 20) within the 
catchment averages ~613 mm/year with more rain in summer than winter. The mean maximum temperature 
is 29.7 °C, with a mean max. above 30°C between October to March. 

 

Figure 20 Rainfall and Temperature Data for Moranbah (closest to Glenden) 

 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 117 

 

CATCHMENT CATEGORISATION 
The Bowen River catchment area serves various purposes, including farming, water irrigation, and mining 
activities.  Based on the activity in the catchment area and the unprotected nature of the river and take off 
storage, the raw water is charaterised as a Category 4 catchment.  

 

Figure 21 Land Use Map for Glenden Water Supply 

TREATMENT PROCESS 

OVERALL – CAPACITY 

The Glenden WTP operates at a fixed operator-selected flow setpoint, typically around 50 L/s. 

RAW WATER SUPPLY 

The Glenden Water Scheme sources its raw water through the Gattonvale off-stream storage in the Bowen 
River Weir, located about 80 km away. The Bowen River Weir provides 5200 ML of water storage capacity 
which mitigates the risks associated with drought conditions. SunWater (Glencore) manages the pipeline (54 
km, 450 mm) that runs from the Bowen River Weir through a 100 ML Newlands Coal Mine (Glencore) 
lagoon to the 6 ML Turkey’s nest, located at the Glenden WTP. The water is transported using a pump 
station with duty standby pumps. The total annual water allocation for the Glenden Water Scheme is 
1,690 ML.  

RAW WATER PUMPING 

Raw water is pumped from the Turkey’s nest to the plant using two (2) pumps in duty/standby configuration 
at a rate of 50 L/s (fixed speed) and measured using a magnetic flowmeter. 

Bowen River 

Gattonvale off-
stream storage 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 118 

 

TURKEY’S NEST 

The Turkey's nest (6 ML) at Glenden is under the management of the Council. Water in the Turkey’s nest is 
aerated through a fountain aerator. The Turkey’s nest is used to collect the supernatant return and mix it 
with the main raw water. Raw water from the Turkey's nest is pumped and monitored using duty/standby 
raw water pumps and a flow meter. 

POWDERED ACTIVATED CARBON (PAC) 

PAC is dosed into the bottom of the flash mixer using a single dosing pump with two (2) universal spare 
pumps on site. The dosing setpoint is manually adjustable by the operators.  

COAGULANT 

Alum is dosed just before the entry to the flash mixer. The chemical is dosed using a single dosing pump, 
with two (2) critical spare pumps onsite. The chemical dosing setpoints are manually adjusted by the 
operators as needed.  

POLYMER 

Polymer is dosed into the top of the flash mixer. The chemical is dosed using a single dosing pump, with two 
(2) critical spare pumps onsite. The chemical dosing setpoints are manually adjusted by the operators as 
needed.  

FLOCCULATION - CLARIFICATION 

After the flocculation process, the flocs settle to the bottom of the clarifier after which the clarified water 
flows out through launders and into the filters via an outlet channel. 

Sludge management is based on an air-actuated de-sludge valve at the bottom of the clarifier which opens 
automatically based on a timer setting.  

FILTRATION 

Following clarification, the water gravity flows into three sand filters. After the filters an inline combined 
filtered water turbidity monitor is used to control the process. Every filter has a sample point on its outlet for 
manual sampling when required. Flow distribution between the filters is manually controlled by turning the 
filter inlet valves on/off. 

Filter backwash sequences are initiated manually by operators based on pressure differential (head loss). 
Backwashing can be completed through an automated sequence or manually if required.  

WASTEWATER AND SLUDGE HANDLING 

The backwash water is collected in the Backwash tank where it is settled and used for site irrigation. The 
backwash recovery tank has a capacity of 10 kL which is sufficient storage for a single backwash only. 

Sludge that accumulates in the Backwash tank together with clarifier sludge is discharged into the sludge 
ponds. Supernatant from the sludge ponds can be returned to the Turkey’s nest, but the flow is not metered.   

PRIMARY DISINFECTION 

Sodium hypochlorite is dosed into the filtered water line for disinfection using a single dosing pump with a 
critical spare onsite. The dosage of sodium hypochlorite is adjusted to maintain a target chlorine residual at 
the outlet of the water tower as defined in the Critical Control Point (CCP).  

While the treatment process is started and stopped based on the reservoir level, the clearwater tank has 
enough capacity for multiple days of water demand. 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 119 

 

SODIUM HYDROXIDE 

Sodium hydroxide is dosed into the filters water line leading into the clearwater tank using a single dosing 
pump with a critical spare onsite. 

WATER TOWER  

Water from the Clearwater tank is pumped to the water tower using two (2) high lift pumps with a capacity of 
130 L/s. The operation of these pumps is controlled by pressure sensors in the water tower. The water tower 
has an overflow mechanism that allows excess water to flow back into the clearwater tank. The water tower 
can also be bypassed to provide bulk water to town if needed. 

RETICULATION 

The water from the water tower then gravity feeds the Glenden reticulation network. The network comprises 
of ~17km pipework out of which most pipe material is not well documented. The two (2) known materials are 
asbestos cement and poly pipe.  

It's worth noting that no issues have not encountered such as low water pressure or flow stagnation in the 
reticulation network. Most of Glenden’s reticulation network is 40-50 years old as can be seen in Table 56. 

The introduction of Smart Meters has also been implemented to gain better insights into water usage, 
losses, and to detect leaks and mains breaks more effectively. 

Table 55 Pipe Materials and Length 

MATERIAL DIAMETER [DN] LENGTH [M]  MATERIAL DIAMETER 
[DN] LENGTH [M] 

Asbestos 
cement 

100 355  

 
Unknown 

0 18 

150 584  100 5223 

200 94  150 5659 

250 39  200 2207 

Poly 

25 67  250 543 

50 459  300 950 

65 431  450 242 

100 37     

150 118     

 

Table 56 Range of Pipe Age - Glenden 

PIPE AGE 1-10 
YEARS  

11-20 
YEARS 

21-30 
YEARS 

31-40 
YEARS 

41-50 
YEARS 

51-60 
YEARS 

61-70 
YEARS 

Percentage 
of Network 0% 0% 0% 6% 94% 0% 0% 

 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 120 

 

Glenden Overall 
Water Scheme

SP

Legend:

Sampling point

SP
SP

Bowen River Weir

SunWater owned and operated

Council Owned and Operated

Newlands Pipeline

Glencore owned 
and SunWater 
Operated 

Raw Water 
Pumps

Water Tower

Gattonvale Off 
Stream Storage 

(5,200ML)

Storage 
Lagoon 
(100ML)

Turkey’s Nest
(6ML)

To Mines

Glenden Water Treatment Plant

Glenden Reticulation

Bypass

Upwash Water

SP

Supernatant Return 
from Sludge Pond

SP

SP

 

Figure 22 Glenden Catchment to Tap Schematic   



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 121 

 

Clarifier

Flash 
Mixer

Glenden Water Treatment Plant

 

Decant Pump

Raw Water

Po
ly

m
er

Supernatant
Backwash 

Tank (10kL)

Clearwater Tank
6ML

Final Water

Filters

Upwash Water

From Water Tower

So
di

um
 H

yp
o

Sludge Ponds (x4)

Drain

To Turkeys Nest

FT

FT

DP

DP

DP

To Water 
Tower

Clear Water 
Pumps

Air Scour Blower

Co
ag

ul
an

t

To Irrigation 

PA
C

NTU

Supernatant

So
di

um
 H

yd
ro

xi
de

 (o
pt

)

FT

SP SP

SP FT

Backwash
SP

Legend
Local

Online

FT = Flow transducer
M = Magflow meter
NTU = Turbidity
SP = Sample point

 

Figure 23 Glenden Treatment Plant Schematic



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 122 

 

WATER QUALITY 

RAW WATER 

Raw water quality in Glenden is highly variable and often characterised by high turbidity and colour. pH 
fluctuated within the full ADWG aesthetic guideline range from 6.5 to 8.5.   

Table 57 Glenden Raw Water Monitoring (2020-2023)  

 UNIT # OF 
SAMPLES 

75TH 
%TILE MAX. 5TH 

%TILE 
95TH 

%TILE MEAN STD. 
DEVIATION 

Alkalinity mg/L CaCO3 263 80 120 45 100 70 17 

Colour HU 268 200 430 77 296 165 67 

pH  287 8.2 8.5 7.1 8.4 8 0.34 

Tot. Iron mg/L 252 0.038 0.33 0 0.11 0.033 0.044 

Tot. Manganese mg/L 248 0.004 0.011 0.002 0.0075 0.0035 0.0018 

Turbidity NTU 277 29 73 9.5 38 22 10 

TREATED WATER 

Operational 

Treated water quality has historically been very variable, but in recent years (2021-2023) has improved and 
is producing consistent water quality.  

Table 58 Summary Treated Water Monitoring (2021-2023) 

 UNIT # OF 
SAMPLES MIN. MAX. 5TH 

%TILE 
95TH 

%TILE MEAN STD. DEVIATION 

Alkalinity mg/L CaCO3 336 25 85 35 75 52 13 

Free Chlorine mg/L 357 0.37 2.4 1.1 1.9 1.4 0.28 

pH  358 6.5 7.8 7 7.5 7.2 0.16 

Tot. Aluminium mg/L 305 0 0.1 0 0.08 0.033 0.023 

Tot. Iron mg/L 325 0 0.09 0 0.02 0.0034 0.0099 

Tot. Manganese mg/L 311 0 0.15 0.001 0.015 0.0039 0.0092 

Turbidity NTU 357 0 2 0.009 0.32 0.078 0.15 

 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 123 

 

Verification 

Verification monitoring data for Glenden is presented in Table 59. Chemical parameters with values under 
the limit of detection (LOD) are presented as 0.5xLOD. Microbiological results under LOD are presented as 
0.  

Table 59 Summary of Verification Monitoring - Glenden (2014-2023) 

 # OF 
SAMPLES MIN. MAX. 5TH 

%TILE 
95TH 

%TILE MEAN STD. 
DEVIATION 

Alkalinity - Residual (mq/L) 17 -0.039 0.05 -0.039 0.05 0.041 0.023 

Alkalinity (mg/L) 108 51 287 56 120 83 34 

Aluminium (µg/L) 155 2.4 201 4.6 34 16 18 

Ammonia (mg/L) 46 0.0025 0.017 0.0025 0.014 0.0057 0.0029 

Arsenic (µg/L) 19 0.25 0.88 0.25 0.88 0.4 0.19 

Barium (µg/L) 5 36 48 36 48 42 6 

Beryllium (µg/L) 4 0.25 0.5 0.25 0.5 0.31 0.13 

Boron (µg/L) 5 35 60 35 60 47 10 

Bromate (µg/L) 89 2.5 25 5 25 8.5 5.4 

Bromate^ (µg/L) 2 25 25 25 25 25 0 

Cadmium (µg/L) 14 0.05 0.5 0.05 0.5 0.11 0.16 

Calcium (mg/L) 71 14 89 16 32 24 12 

Chlorate (µg/L) 87 5 164 10 25 22 19 

Chlorate^ (µg/L) 2 25 25 25 25 25 0 

Chlorite (µg/L) 88 2.5 25 5 25 8.6 5.5 

Chlorite^ (µg/L) 2 25 25 25 25 25 0 

Chromium (µg/L) 14 0.05 0.5 0.05 0.5 0.12 0.16 

Cobalt (µg/L) 1 0.5 0.5 0.5 0.5 0.5 0 

Colour - True (TCU) 118 0.5 29 0.5 7 2.2 3.4 

Conductivity (µS/cm) 374 117 1138 209 569 319 117 

Copper (µg/L) 14 12 366 12 366 53 91 

Dissolved Oxygen (% Sat) 95 48 105 74 101 89 9.3 

E. coli (MPN/100mL) 907 0 1 0 0 0.0011 0.033 

Fluoride (mg/L) 90 0.005 0.22 0.05 0.19 0.1 0.051 

Formaldehyde (mg/L) 40 0.05 0.2 0.05 0.05 0.054 0.024 

Free Chlorine Residual (Client tested) 
(mg/L) 691 0.02 4.4 0.27 2.7 1.5 0.73 

Free Chlorine Residual (mg/L) 210 0.01 5 0.036 4.1 1.6 1.3 

Gross alpha (Bq/L) 11 0.025 0.025 0.025 0.025 0.025 0 

Gross beta (Bq/L) 11 0.05 0.17 0.05 0.17 0.082 0.048 

Hardness - Temporary (mg/L) 94 30 127 52 111 78 17 

Hardness (mg/L) 106 52 400 58 142 92 48 

Iodide (µg/L) 7 10 10 10 10 10 0 

Iron (µg/L) 161 1 64 1 8 3.3 8.3 

Lead (µg/L) 19 0.25 4 0.25 4 0.59 0.85 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 124 

 

 # OF 
SAMPLES MIN. MAX. 5TH 

%TILE 
95TH 

%TILE MEAN STD. 
DEVIATION 

Magnesium (mg/L) 71 5.7 44 6.2 18 10 6.3 

Manganese (µg/L) 161 0.5 31 0.5 4.5 1.2 2.9 

Mercury (µg/L) 19 0.025 0.3 0.025 0.3 0.22 0.086 

Molybdenum (µg/L) 5 0.5 1 0.5 1 0.61 0.24 

Nickel (µg/L) 14 0.25 2.5 0.25 2.5 1 0.57 

Nitrate (mg/L) 108 0.0075 12 0.0075 2.1 0.9 2 

Nitrite (mg/L) 108 0.002 0.44 0.002 0.2 0.077 0.1 

pH (Client tested) (pH unit) 691 6.8 8.6 7 7.8 7.4 0.24 

pH (pH unit) 174 4.8 8.7 7 8.1 7.5 0.39 

Residual Alkalinity (mg/L) 61 0.05 0.05 0.05 0.05 0.05 0 

Selenium (µg/L) 19 0.5 2.5 0.5 2.5 2.1 0.84 

Silver (µg/L) 5 0.05 0.5 0.05 0.5 0.23 0.25 

Sulphide (mg/L) 30 0.0025 0.04 0.0025 0.021 0.0039 0.0069 

Tin (µg/L) 5 0.5 0.83 0.5 0.83 0.57 0.15 

Trihalomethanes (Total) (µg/L) 136 10 247 21 168 68 46 

Trihalomethanes (Total)^ (µg/L) 23 2.6 103 3.7 97 39 23 

Turbidity (Client tested) (NTU) 314 0.05 3 0.05 0.46 0.21 0.26 

Turbidity (NTU) 125 0.05 92 0.05 3.3 1.6 8.3 

Uranium (µg/L) 5 0.25 0.5 0.25 0.5 0.35 0.14 

Zinc (µg/L) 14 5 27 5 27 14 6.8 

CUSTOMER COMPLAINTS 

There were no complaints recorded from 2021 to 2023. Historically, very few dirty or discoloured water 
customer complaints have been received. 

Table 60 Summary of customer complaints - Glenden 

Year 

 
 
 

o of Water 
Quality 

Complaints 

Main Reasons 
for Complaints Likely Sources / Causes of Problems Resolution of Problem 

2015-16 2 Discoloured water No information recorded to indicate the cause 
of complaint.  The water quality data are 

generally in line with the ADWG. 

Localised and mains flushing 
performed. 

WTP processes reviewed. 

2019-20 3 Discoloured water Cause of the complaint not known.  Samples 
taken within ADWG 

Localised and mains flushing 
performed 

INCIDENTS 

There were no incidents reported between 2017 and 2023.   



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 124 

  

RISK ASSESSMENT 

SCHEME MITIGATED RISK ASSESSMENT 

Table 61 Mitigated Risk Assessment - Glenden 

Ref Treatment 
Stage Primary Hazard 

Other 
hazards 

managed by 
barrier 

Hazardous Event Unmitigated 
Risk  

Control Measures in 
place Comment Mitigated 

Consequence 
Mitigated 

Likelihood 
Mitigated 

Risk Uncertainty Improvement Action 
Required - Immediate 

Improvement Action 
Required ~ 2 years 

Improvement Action 
Required - Long term 

GLN1 Raw water 
sourcing 

Allocation failure 
(Glenden)   

No contract with 
providers to secure 

allocations 
Medium 8 

Working with State and 
other entities to ensure 

continuity of supply.  

Glenden owns and 
operates the pumps and 
pipelines for Glencore 

mine that is about to go 
into Caretaker mode 

Major Unlikely Medium 8 Estimate 

Ensure there is a process 
to engage with 

stakeholders to ensure 
access to Glencore Dam 

water.  

    

GLN2 Raw Water 
Abstraction 

Protozoa 
(Category 4) 

Bacterial and 
virus, 

Cyanobacteria 
Normal operation Extreme 25 

Convention filtration, 
chlorine disinfection plant 
operated when manned.  

 
 SCADA and no Alarms Catastrophic Unlikely High 10 Estimate 

Improve recording of 
online turbidity meter 

readings to confirm correct 
plant operation. Review 
BGA Management Plan 

(by Dec 2024) 

  

SCADA upgrades on all 
treatment plants over 5 years, 
followed by upgrading plant 

automation. 

GLN3 
Supernatant 
return and 

storage 

Protozoa 
(Category 4)   

Recycling of 
protozoan 
pathogens 

Extreme 25 

Plant runs at 50 L/s, 
return rate not known, 

but diluted in the Turkeys 
Nest, enters at opposite 

end. Full treatment. 

No flow monitoring 
Returns to Turkeys nest, 

supernatant flows into 
bell mouth, and pumped 

based on level. 
Estimated as max 60 kL/ 

day.  

Catastrophic Unlikely High 10 Estimate 

Improve recording of 
online turbidity meter 

readings to confirm correct 
plant operation.  

  

SCADA upgrades on all 
treatment plants over 5 years, 
followed by upgrading plant 

automation. 

GLN4 

Chemical 
Dosing - 

Powdered 
Activated 

Carbon (PAC) 

Turbidity   Overdose PAC High 10 PAC always dosed 
typically 5mg/L 

Single dosing pump  
spares on site.  Minor Rare Low 2 Reliable       

GLN5 

Chemical 
Dosing - 

Powdered 
Activated 

Carbon (PAC) 

Taste and odour Colour, 
Cyanotoxins Underdose  PAC Medium 8 PAC always dosed 

typically 5mg/L 
Single dosing pump  

spares on site.  Minor Unlikely Low 4 Reliable       

GLN6 

Chemical 
Dosing - 

Aluminium 
Sulphate 

Aluminium - 
coagulant   Overdose of alum Medium 6 

Conventional 
coagulation, typical 

coagulation pH 6.8. Jar 
testing as required.  

Single dose pump, 
manual dose rate Minor Unlikely Low 4 Confident       

GLN7 

Chemical 
Dosing - 

Aluminium 
Sulphate 

Protozoa 
(Category 4)   

Underdose Alum/ 
ineffective 

coagulation 
Extreme 25 

Conventional 
coagulation, typical 

coagulation pH 6.8. Jar 
testing as required.  

Single dose pump, 
manual dose rate Catastrophic Unlikely High 10 Estimate 

Improve recording of 
online turbidity meter 

readings to confirm correct 
plant operation.  

  

SCADA upgrades on all 
treatment plants over 5 years, 
followed by upgrading plant 

automation. 

GLN8 
Chemical 
Dosing - 

Polyelectrolyte 
Turbidity Monomer 

Overdose polymer 
impacting filter run 

times and 
backwashing 

High 10 

Optional dosing of 
polymer, maximum dose 
rate. Mostly required to 
be used, not required if 

high turbidity.   

Single dose pump, 
manual dose rate, dosed 

top of FM 
Minor Rare Low 2 Reliable       

GLN9 
Chemical 
Dosing - 

Polyelectrolyte 

Protozoa 
(Category 4)  

Underdose polymer 
resulting in 
ineffective 

coagulation 

Extreme 25 

Optional dosing of 
polymer, maximum dose 
rate. Mostly required to 
be used, not required if 

high turbidity.   

Single dose pump 
2 spare pumps 

manual dose rate 
dosed top of FM 

Catastrophic Unlikely High 10 Estimate       



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 124 

  

Ref Treatment 
Stage Primary Hazard 

Other 
hazards 

managed by 
barrier 

Hazardous Event Unmitigated 
Risk  

Control Measures in 
place Comment Mitigated 

Consequence 
Mitigated 

Likelihood 
Mitigated 

Risk Uncertainty Improvement Action 
Required - Immediate 

Improvement Action 
Required ~ 2 years 

Improvement Action 
Required - Long term 

GLN10 Clarification   Protozoa 
(Category 4) Turbidity Failure of 

clarification process Extreme 25 

Conventional 
coagulation, typical 

coagulation pH 6.8. Jar 
testing as required.  

Single clarifier  Catastrophic Unlikely High 10 Estimate 

Improve recording of 
online turbidity meter 

readings to confirm correct 
plant operation.  

    

GLN11 Filtration - 
Media filtration 

Protozoa 
(Category 4) Turbidity Breakthrough 

through filters Extreme 25 

Daily grab sampling of 
combined filtered water. 

Individual testing if 
required.  

3 filters, combined NTU, 
sample point post filter, 

manual b/w on DP 
Catastrophic Unlikely High 10 Estimate Filter valves require repair 

or replacement.  

Investigate plant 
shutdown on combined 
filtered water turbidity.  

UV disinfection required over 
time.  

GLN12 Filtration - 
Media filtration 

Protozoa 
(Category 4)   Poor backwash Extreme 25 Backwash on loss of 

head.  

3 filters, combined NTU, 
sample point post filter, 

manual b/w on DP 
Catastrophic Unlikely High 10 Confident Filter valves require repair 

or replacement.  

Investigate plant 
shutdown on combined 
filtered water turbidity.  

UV disinfection required over 
time.  

GLN13 

Chemical 
Dosing - 
Sodium 

hypochlorite  

Chlorine   Overdose of 
chemical High 12 

Operator sets dose, 
correct size chemical 

storage prevents 
significant overdose.  

Single dosing pump  
1 spare pump, limited 
volume of chemical 
available to dose.  

Moderate Rare Low 3 Confident       

GLN14 
Disinfection - 

sodium 
hypochlorite 

Bacteria/Virus   Underdose of 
chlorine Extreme 25 

Daily monitoring of 
chlorine in network, 

multiple days of storage 
in treated water tank. 

Single dosing pump  
1 spare pump Catastrophic Rare Medium 6 Reliable   

Investigate an online 
chlorine meter with 

alarms. 
  

GLN15 

Chemical 
Dosing - 
Sodium 

hypochlorite  

Chlorate   Breakdown of bulk 
solution Medium 9 Chlorine supply turned 

over every 6-8 weeks.  

Single dosing pump  
1 spare pump, two 

storage tanks.  
Moderate Unlikely Medium 6 Reliable       

GLN16 

Chemical 
Dosing - 
Sodium 

hydroxide  

Bacteria/Virus   
Overdose resulting 

in ineffective 
disinfection 

Extreme 25 

Optional dosing, typically 
used 2-3 months per 
year, operator grab 
samples taken daily. 

Dilution in treated water 
reservoir.  

Single dosing pump  
1 spare pump Catastrophic Rare Medium 6 Reliable       

GLN17 

Chemical 
Dosing - 
Sodium 

hydroxide  

pH  
Underdose resulting 
in low pH water to 

customers 
Medium 9 

Optional dosing, typically 
alum dose is not 

sufficiently high for pH to 
drop below 6.5 

Single dosing pump  
1 spare pump Moderate Rare Low 3 Certain    

 
 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 127 

 

OPERATIONAL MONITORING 
Operational monitoring is undertaken to assess and confirm that individual barriers and preventive strategies for controlling hazards are functioning properly 
and effectively. Frequencies are based on the risk of each parameter to significantly change. As Glenden WTP is not operational every day of the year, the 
monitoring frequency “daily” is considered as “daily when plant is operational”. For an informed comparison of samples taken and operational days the daily log 
sheet records whether the plant was operational.    

Table 62 Glenden Operational Monitoring 

PARAMETER RAW WATER CLARIFIED 
WATER 

FILTERED 
WATER 

CHLORINATED 
WATER 

TREATED 
WATER 

NETWORK 
WATER 

Alkalinity Weekly    Weekly  

Aluminium  Weekly   Weekly  

pH Daily Daily  Daily Daily Weekly 

Free Chlorine    Daily Daily Weekly 

Tot. Iron Daily    Weekly  

Tot. Manganese Daily    Weekly  

True Colour Daily Daily Daily  Daily  

Turbidity Daily Daily Daily, Online  Daily Weekly 

Response to out of specification results for relevant parameters are managed through CCPs and OCPs  

Operators check the calibration of online instruments with the results from their lab/benchtop analysis as part of the operational monitoring.  

 

 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 128 

 

CRITICAL CONTROL POINTS 

CRITICAL CONTROL POINTS 

The critical control points (CCP) for the scheme were identified in the risk assessment process, and include:  

 Disinfection – free chlorine  

 Filtration - turbidity 

The CCP procedures are included in the following pages. These are presented as traffic lights and identify 
the location, monitoring, performance, and validation of the process.  

OPERATIONAL CONTROL POINTS 

Glenden WTP has three (3) operational control points (OCP) for the following processes: 

 Oxidation – treated water manganese 

 Coagulation – clarified water turbidity 

 Chlorination – chlorinated water free chlorine 

An OCP exceedance is generally not reportable to the regulator except if it is an event that requires 
reporting. Incident reporting to the regulator is based on CCPs or exceedances of ADWG health guidelines.  

QUALITY CONTROL POINTS 

Glenden WTP has one (1) quality control point (QCP) for the following processes: 

 Coagulation – clarified water aluminium 

The CCPs, OCPs and QCPs can be found below. 

 

 



CRITICAL CONTROL POINT PROCEDURE - GLENDEN 

VERSION: 2 APPROVED BY: DRDMW DATE: 22/08/2024 

Filtration  
What is measured Where is it measured When is it measured What is the control point What are the hazards Record Keeping 

Turbidity Post filtration Daily Plant production Protozoa, turbidity Operator Log Sheets 

 

 
 
 

Target 
<0.2 NTU 

Adjustment 
Limit 

>0.2 NTU 

Critical Limit 
>0.5 NTU 

 When attending plant, inspect process for any visual signs of process failure 

 Test the water as per DWQMP 

 Record results 

 Check raw water turbidity regularly and adjust coaguation dose rates as required (jar test as required) 

 Complete routine cleaning and calibration of online meters 

 Ensure backwashes are undertaken and effective. 

 

 Check turbidity meter, clean and calibrate to confirm results 

 Check raw water turbidity for changes since last dose rate change.   

 Check clarified water pH and turbidity and adjust dosing as necessary 

 Check coagulation dosing system, drop test to validate dose rate, jar test if required. 

 Backwash filters if coagulation process is effective 

 Take filter offline if turbidity still above Adjustment Limit after multiple backwashes. 

 Rectify any dosing issues and escalate to supervisor/coordinator 

 

 Confirm result with grab samples 

 Breach of CCP is continued supply of water to customers above the Critical Limit 

 Operator to contact Supervisor/Coordinator or Manager 

 Supervisor/Coordinator or Manager to inform Compliance & IMS team on  

 If operator unable to contact chain of command, report directly to Compliance & IMS Team 

 Compliance & IMS to contact DRDMW on 1300 596 709 as required 

 If health advice required, Compliance & IMS or Manager to contact Mackay PHU on 4885 5800 

 



CRITICAL CONTROL POINT PROCEDURE - GLENDEN 

VERSION: 2 APPROVED BY: DRDMW DATE: 22/08/2024 

Disinfection  
What is measured Where is it measured When is it measured What is the control point What are the hazards Record Keeping 

Free Chlorine Grab sample from post clearwater 
tank 

Daily Disinfection Bacteria, viruses, chlorine Operator Log Sheets 

 

 
 

 

Target 
>1.2 mg/L 
<2.0 mg/L 

Adjustment 
Limit 

>2.0 mg/L 
<1.2 mg/L 

Critical Limit 
>3.0 mg/L 
<1.0 mg/L 

 Confirm result with grab sample 

 Check chlorine meter, clean and calibrate to confirm result 

 Check dosing system for any issues or air locks 

 Rectify any dosing issues 

 Take WTP offline or reduce plant flow as required 

 
 When attending plant, inspect process for any visual signs of process failure 

 Test the water as per DWQMP 

 Record results 

 Check chemical stock of NaOCl 
 

 Confirm result with grab samples 

 Operator to contact Supervisor/Coordinator or Manager 

 If low chlorine, Supervisor/Coordinator and/or Manager to ensure sufficient chlorine contact time for disinfection with 
[...]
Table 65 Raw Water Monitoring Parameters 

PARAMETER FREQUENCY 

Radiological 2 – years 

Algal Seasonally 

Pesticides Quarterly 

  

VERIFICATION MONITORING 

Table 66 Verification Monitoring Parameters 

 PARAMETER FREQUENCY WTP SAMPLE POINTS 
IN NETWORK 

E.coli Weekly No SP 1-2 

SWA Monthly Yes Rotation SP 1-2 

Oxyhalides Quarterly Yes SP 2 

THMs Quarterly No SP 2 

Metals Quarterly Yes Rotation SP 1-2 

 

VERIFICATION MONITORING LOCATIONS 

The monitoring locations in Glenden are shown in Figure 24 and Table 67. These locations are spread 
around Glenden and represent the majority of the water provided to Glenden’s customers. DBPs should be 
tested at the  for a more accurate reflection of the water quality.  

 

Table 67 Glenden Monitoring Points 

SAMPLE 
POINTS 

NETWORK SAMPLING 
LOCATIONS COMMENT 

1   

2   

 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 132 

 
 

 

 

 

Figure 24 Glenden Verification Monitoring Locations 

 

Response to out of specification results 

Data from the verification monitoring is accessible via the Mackay Laboratory Monitor Pro Portal. The data is 
entered into spreadsheet records and the files on the share drive are accessible to all IRC Water and 
Wastewater Operational Staff. Refer to IRC Overarching DWQMP for Incident and Emergency 
Management. 

 
  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 133 

 
 

 

APPENDIX 5 

MIDDLEMOUNT DRINKING WATER QUALITY MANAGEMENT PLAN 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 134 

 
 

 

 
 

 
 Middlemount 
Drinking Water Quality 
Management Plan  

ISAAC.QLD.GOV.AU ISAAC REGIONAL COUNCIL ABN 39 274 142 600 

P  1300 472 227    F  07 4941 8666    A  PO Box 97 Moranbah QLD 4744 \ isaacregionalcouncil   isaacregionalcouncil  Isaacrcouncil 

 

Presented by: Water and Waste Directorate 
Current as at: 22 August 2024 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 135 

 

TABLE OF CONTENTS 

OBJECTIVE 136 

DEFINITIONS 136 

REFERENCES 136 

INTRODUCTION 137 

OVERVIEW OF THE SUPPLY SCHEME 137 

CLIMATE 137 

CATCHMENT CATEGORISATION 138 

TREATMENT PROCESS 138 

RISK ASSESSMENT 147 

OPERATIONAL MONITORING 149 

CRITICAL CONTROL POINTS 150 

RAW WATER MONITORING 155 

VERIFICATION MONITORING 155 

 
  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 136 

 

OBJECTIVE 
This plan details how Isaac Regional Council ensures the safety of drinking water for the Middlemount 
community. 

SCOPE 

This plan is the Site-specific Drinking Water Quality Management Plan that together with the Overarching 
Drinking Water Quality Management Plan makes up the complete plan for Middlemount. 

DEFINITIONS 
TERM / ACRONYM MEANING 

ADWG Australian Drinking Water Guidelines 

CCP Critical Control Point 

DRDMW Department of Regional Development Manufacturing and Water 

DWQMP Drinking Water Quality Management Plan 

DWQMP Guideline Guideline for the preparation, review and audit of drinking water 
quality management plans. 

IRC Isaac Regional Council 

OCP Operational Control Point 

NTU Nephelometric turbidity units 

PHA Public Health Act 2005 

QCP Quality Control Point 

QH Queensland Health – regulator of public health – may take lead on 
managing incidents 

Regulator In the context of the DWQMP, the Regulator is DRDMW 

RMIP Risk Management Improvement Program 

SCADA Supervisory Control and Data Acquisition 

SPID Service Provider Identification Number 

WSSRA Water Supply (Safety and Reliability) Act 2008 

WTP Water Treatment Plant 

REFERENCES 
ID NAME 

  DWQMP Document Register 

 

 

 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 137 

 

INTRODUCTION 
This site specific DWQMP documents the specific details of the Middlemount drinking water scheme. It is 
intended to be an operational document that informs the operational staff.  

OVERVIEW OF THE SUPPLY SCHEME 
Middlemount is a rural town in Isaac Region of ~1800 people. In addition to the local residing population 
Middlemount has a large fly-in fly-out population. The town is located ~150 km southeast of Moranbah and is a 
major hub for several large coal mines in central Queensland. Drinking water for the community is sourced 
from the Bingegang Weir of the Mackenzie River. 

CLIMATE 
The Middlemount climate is characterised by a subtropical semi-arid climate. Rainfall (See Figure 25) within 
the catchment averages ~613 mm/year with more rain in summer than winter. The mean maximum 
temperature is 29.7 °C, with a mean max. above 30°C between October to March. 

 

Figure 25 Rainfall and Temperature Data for Moranbah (closest to Middlemount) 

 

  



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 138 

 

CATCHMENT CATEGORISATION 
The Mackenzie River catchment encompasses an area of 79,615 km2 and experiences an average annual 
rainfall ranging from 550 to 650 mm. The main activities in the catchment are mining related with some 
grazing and recreational activities such as swimming, sailing, and fishing. Based on the activity in the 
catchment area and the unprotected nature of the river and weir the raw water is characterised as a 
Category 4 catchment. 

 

Figure 266 Land Use Map for Middlemount Water Supply 

TREATMENT PROCESS 

OVERALL – CAPACITY 

The Middlemount WTP is a conventional treatment plant with a capacity rating of 90 L/s.    

RAW WATER SOURCE 

The Middlemount Water Scheme sources its raw water supply from the Tralee pump station which can 
receive water from Bingegang Weir (Mackenzie River) or from Bundoora Dam.  

RAW WATER PUMPING 

SunWater is responsible for the management of the Bingegang Weir from which Anglo American obtains the 
water for their operations. Anglo American operates the Tralee pump station, which, besides providing water 
to the mines, forms the direct source to the Middlemount Water Treatment Plant’s Turkey Nest. Operation of 
the Tralee pump station is highly dependent on Anglo American operators, their shift length, and their 
knowledge of the need to supply water to Middlemount WTP.  

Mackenzie River 

Bingegang Weir 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 139 

 

TURKEYS NEST 

The Turkey’s Nest (10 ML) at Middlemount is under the management of the Council. Water in the Turkey’s 
Nest is aerated through an aeration tower when entering and periodically using floating aerators. The 
Turkey’s Nest is used to collect the supernatant return and mix it with the main raw water flow. Raw water 
from the Turkey’s Nest is pumped using duty/standby raw water pumps and monitored with a flow meter. 

SUPERNATANT RETURN 

Supernatant from the drying beds is returned to the Turkey’s Nest.  Most backwash water is irrigated, and 
there is a reliance on dispersion in the 10 ML Turkey’s Nest to mix supernatant with the raw water.  

POTASSIUM PERMANGANATE 

Potassium permanganate is dosed after the pump station and prior to flash mixer. There are duty/standby 
dosing pumps with auto shut down on zero flow. The pumps have no alarms installed.  

An optional potassium permanganate dosing point also exist before the Turkey’s Nest. 

POWDERED ACTIVATED CARBON (PAC)   

PAC can be dosed optionally prior to the flash mixer as well as between the clarifier and the filters. PAC 
dosing is provided with duty/standby pumps with auto shut down on zero flow. The pumps have no alarms 
installed.  

SODIUM HYDROXIDE 

Sodium hydroxide can be dosed (when required) in three (3) locations; before the Turkey’s Nest, after the 
raw water pump station and post filters before the clearwater tank. Sodium hydroxide is dosed using two (2) 
pumps in duty/standby configuration with auto shut down on zero flow. The pumps have no alarms installed. 

COAGULANT DOSING 

The currently used coagulant is an Aluminium Chlorohydrate (ACH)/Poly blend and is dosed at the inlet of 
the flash mixer. The operator determines and adjusts the coagulant dosage rate as necessary. Coagulant 
dosing is provided with duty/standby pumps which have auto shut down on zero flow, auto-changeover, but 
no alarm installed.  

FLOCCULATION - CLARIFICATION 

Water flows from the flash mixer into the central flocculation chamber, which is situated within one of two 
clarifiers. A manually adjusted valve evenly distributes the flow to each clarifier. 

Sludge removal is facilitated by an air-actuated de-sludge valve opening automatically based on a timer set 
by the operator.  

Clarified water enters the launders and flows to the filters via the outlet channels. 

POLYMER DOSING 

If a coagulant is used that is not pre-blended with polymer, additional polymer can be dosed at the inlet of 
each clarifier using duty/standby pumps which have auto shut down on zero flow, auto-changeover, but no 
alarm installed. 

FILTRATION 

Water flows into four (4) sand filters, with each clarifier supplying two (2) filters. Continuous monitoring of 
differential pressure and turbidity is carried out for each individual filter. Operators manually initiate 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 140 

 

backwashing cycles on any for head loss, turbidity, or the volume of flow through the filter. During 
backwashing flow is reduced and has air scouring and upwash.  

WASTEWATER AND SLUDGE HANDLING  

Backwash water flows to a backwash tank. and can be repurposed for irrigation around the plant or 
redirected with clarifier sludge to the wastewater pump station and drying bed. The backwash tank is 
designed to accommodate one backwash volume at a time and relies on the irrigation system to be 
operational when consecutive backwashes are needed. Additionally supernatant from the sludge drying 
beds can be directed to the Turkey’s Nest. 

PRIMARY DISINFECTION 

The filtered water main, which carries water from the filters to the clear water tank, undergoes disinfection 
through the dosing of chlorine (gas). There are two (2) gas drums in duty/standby configuration, auto 
change over and automatic shut down on zero plant flow.  

CLEARWATER TANKS AND TREATED WATER RESERVOIR 

There are two (2) interconnected clearwater tanks. Water from these clearwater tanks is then transported by 
a series of pressure pumps to a high-level reservoir. The reservoir has only a single pipe for inflow and 
outflow, which means the reservoir cannot be filled while providing water to the town. When the reservoir is 
being filled water from the clearwater tanks is provided straight into town.  

RETICULATION 

Middlemount has approximately 25 km of reticulation pipelines. Most of the existing pipelines on record are 
asbestos cement with new pipes and replacements made of poly, PVC and uPVC. Most pipes are 40-50 
years old as can be seen in Table 69. 

Table 68 Pipe Materials and Length 

MATERIAL DIAMETER [DN] LENGTH [M]  MATERIAL DIAMETER 
[DN] LENGTH [M] 

Asbestos 
Cement 

0 230  Poly 50 1165 
100 5685  PVC 100 109 
110 261  

uPVC 
100 263 

150 7910  110 554 
200 3602     

250 2663     

300 728     

375 475     

450 1692     

 

Table 69 Range of Pipe Age - Middlemount 

PIPE AGE 1-10 
YEARS  

11-20 
YEARS 

21-30 
YEARS 

31-40 
YEARS 

41-50 
YEARS 

51-60 
YEARS 

61-70 
YEARS 

Percentage 
of Network 4% 0% 0% 3% 93% 0% 0% 

 
 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 141 

 

 

Figure 27 Middlemount Catchment to Tap Schematic   

Middlemount 
Water Treatment 

Plant

Middlemount Overall Water Scheme

Treated Water 
Reservoir

8 ML

SP

Legend:

Sampling point

SP

SP

SP

SP

Tralee 
Pump Station

Bingegang Weir
Mackenzie River (8,060 ML)

SunWater Operated
Offtake

SunWater Owned and Operated Council Operated

Anglo American Operated

Bundoora Dam
10,000 ML

Anglo American Operated

SP



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 142 

 

Figure 28 Middlemount Treatment Plant Schematic

Middlemount Water Treatment Plant

Clarifier 1

DP

Clearwater Tank 1
100KL

Backwash 
Tank

Clearwater Tank 2
100KL

Clarifier 2

DP

DP

DP

Flash 
Mixer

Co
ag

ul
an

t/
Po

ly

KM
nO

4

Ch
lo

rin
e

Irrigation

Standby Pump
(not used)

High Lift Pumps
(Pressure Pumps)

Treated Water

Backwash
 Pumps

To Reservoir

Ch
lo

rin
e 

(o
pt

.)

 
 

Air Scour

Ch
lo

rin
e 

(o
pt

.)

PA
C 

(o
pt

/n
or

)

Ch
lo

rin
e 

(o
pt

)

Ca
us

tic
 (o

pt
)

Po
ly

m
er

 (o
pt

)
Po

ly
m

er

Ca
us

tic
 (o

pt
)

Raw 
Water M

Raw Water 
Pumps

NTU

PA
C 

(o
pt

)

M

NTU

NTU

NTU

NTU

L

L

NTU

M

Wastewater 
Pump Station

Sludge

Supernatant return

To Sludge Drying Beds

To Site

PA
C 

(o
pt

/n
or

)

Ch
lo

rin
e 

(o
pt

.)
Ch

lo
rin

e 
(o

pt
.)

PA
C 

(o
pt

/n
or

)
PA

C 
(o

pt
/n

or
)

FT

Turkey’s 
Nest Dam

10 ML

SPAerator

KM
nO

4 (
op

t/
no

r)

Ca
us

tic
 (o

pt
/n

or
)

NTU

L

Supernatant return



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 143 

 

WATER QUALITY 

RAW WATER 

Raw water quality is highly variable with a large range of turbidity and colour. Occasionally iron and 
manganese are recorded.  

Table 70 Middlemount Raw Water Monitoring (2021-2023)  

 UNIT # OF 
SAMPLES 

75TH 
%TILE MAX. 5TH 

%TILE 
95TH 

%TILE MEAN STD. 
DEVIATION 

Alkalinity 
mg/L 

CaCO3 33 92 125 55 115 80 16 

Conductivity  272 242 402 187 282 226 32 

Free Chlorine Mg/L 341 3.2 4.8 0.79 4.1 2.2 1.1 

Hardness 
mg/L 

CaCO3 31 65 90 15 90 52 21 

pH  360 8.2 9.9 7.5 8.5 8 0.35 

Sol. Iron mg/L 120 0.04 1 0 0.15 0.051 0.12 

Sol. 
Manganese mg/L 109 0.06 0.56 0 0.095 0.045 0.065 

Tot. Iron mg/L 187 0.05 2.4 0 1.4 0.16 0.44 

Tot. 
Manganese mg/L 246 0.025 0.32 0 0.083 0.022 0.045 

True Colour HU 360 52 360 0 75 37 32 

Turbidity NTU 360 253 551 16 439 181 129 

Sol. UVA254 Abs 336 0.1 0.99 0.067 0.14 0.096 0.077 

TREATED WATER 

Treated water shows a variability in pH and Total Dissolved Solids (TDS) with occasional spikes in 
manganese and iron. 

Table 71 Middlemount Summary Treated Water Monitoring (2021-2023) 

 UNIT # OF 
SAMPLES 

75TH 
%TILE MAX. 5TH 

%TILE 
95TH 

%TILE MEAN STD. 
DEVIATION 

Alkalinity 
mg/L 

CaCO3 40 84 140 51 95 75 15 

Free Chlorine mg/L 357 3.1 4.3 1.6 3.7 2.7 0.64 

Hardness 
mg/L 

CaCO3 38 71 90 35 85 61 15 

pH  361 7.8 9.5 7 8 7.5 0.35 

TDS mg/L 359 146 401 96 199 131 37 

Tot. Aluminium mg/L 38 0.04 0.09 0 0.071 0.023 0.023 

Tot. Iron mg/L 361 0.02 0.1 0 0.04 0.014 0.013 

Tot. Manganese mg/L 359 0.012 0.19 0 0.031 0.011 0.021 



 

 

ISAAC.QLD.GOV.AU 
Document Number:WW-PLN-127 

Drinking Water Quality Management Plan – 22.08.2024  
Version 2 – ECM 5152853 144 

 

True Colour HU 360 0 3 0 0.21 0.073 0.36 

Turbidity NTU 228 0.2 1.3 0.1 0.3 0.18 0.12 

Sol. UVA254 Abs 179 0.057 0.5 0.044 0.064 0.059 0.045 

Verification 

Verification monitoring data for Middlemount is presented in Table 72. Chemical parameters with values 
under the limit of detection (LOD) are presented as 0.5xLOD. Microbiological results under LOD are 
presented as 0.  

Table 72 Verification monitoring – Middlemount (2014-2023) 

 # OF 
SAMPLES MIN. MAX. 5TH 

%TILE 
95TH 

%TILE MEAN STD. 
DEVIATION 

Alkalinity - Residual (mq/L) 21 -0.019 0.05 -0.017 0.05 0.041 0.02 